8 SPATMAT

Ol SERIES AL

Chariots électriques Li-ion |

CATALOGUE DE PIECES

CHARIOTS INDUSTRIELS FRONTAUX ELECTRIQUES
FB70 ALPHA LITHIUM



Bl TRENEEN RS

i |l A /Serial NO: 4 ¥ %A /ALL MODELS OF TRUCK

= — == - - =
FIG.1 DRIVE MOTOR AND TRANSMISSION SYSTEM il FIAE Hm‘ angﬁ {b.@& wi
Item Code No Edition Description Q ty Remark
Al [50Y15A-00000 fFABALK S R % Drive notor and setting 1
1 |50Y15A-01000 IR A Rk Driver axle| 1 FIG. 2
2 |GB5786-M24X2X75 B2 A Bolt| 6
3 |GB93-24 I Washer, lock| 10
4 |GB97.1-24 ] Washer| 10
5 [GB6171-M24x2 2 Nut| 6
6 |GB27-M24X80 B | R AR Bolt| 4
7 |GB6170-M24 £ Nut| 4
e 1 L 8 [50Y15A-02000 a5 4R Hydraulic cear—box| 1 FIG. 5
<~ K{:ﬁ/\d}’a/ V?):iﬁ'i'\ﬁ 9 |GB93-8 g Washer| 1
. < , \}?l;/fé/,;“-d ‘| 10 |6B5783-V8x16 S Bolt| 1
N & \)J nll\:,!@'ﬁ' ! 11 [25714-00001 LEE W Battery cushion| 1
N A VR (0 < 12 [50Y15-00001 EALFH Layer board| 1
\\‘;\\ 13 [GB5783-M10x25 B2 fo Bolt| 4
N 14 |GB96. 1-10 #HE Washer| 4
15 [G6B93-10 #HE Washer, lock| 4
16 |GB5786-M14x1.5x45 LY ES Bolt| 12
17 |GB96. 1-10 ] Washer| 12
18 [GB93-10 i Washer, lock| 12
19 [GB3452. 1-87.5X3.5 O M O-ring| 1
20 |50Y15A-03000 AT & AL Drive motor| 1 FIG. 52
21 |50Y15-00002 R Cushion| 2
22 |50Y15-00003 RS Spacer bush| 1
23 |GB5782-M16X135 (10.9) HE Bolt| 1
24 |GB96. 1-16 i Washer| 1
25 |GB93-16 e Washer, lock| 1




K2 Iah#Hr 7 Fl & Al /Serial NO: £ #Z & /ALL MODELS OF TRUCK

Fe TR A MRA TH 4 (i %
FIG. 2 AXLE Ttem Code No Edition Description Q'ty Remark

Al [50Y15A-01000 IR Hr DRIVE AXLE| 1

1 |QC70B-30000 B 0 R A Retarder| 2 FIG. 3

2 |QC70A-90008 Wk Stop| 2

3 |QC70A-90004 3k 42 Nut| 2

4 |QC70S-90002 L E Check ring| 2

5 [QD70A-20000 BB BRI Wheel brake| 2 FIG. 4

6 |QC45A-90004 | ) 52 Bolt| 16

7 |QC45A-90005 o 8 B ] 4R AR Bolt| 4

8 |QD70A-10000 iR AXLE[ 1

9 [QD70A-92000 RFREME () Mounting plate| 1

10 [QD45A-90002 ER-E pad[ 1

11 |QD70A-91000 BRREME () Mounting plate| 1

12 |QD70A-90002 A Axle shaft (R) | 1

13 |QD70A-90001 i o Axle shaft (L) [ 1

14 |GB/T119. 1-12M6 X 26 7] A % Pin| 1

15 |QC30A-90008 S A 8F b Bolt| 32

16 |GB/T93-12 B 4 0 [ Washer| 32

17 [GB/T5783-M8 X 20 7N A Sk A2 A Bolt| 4

18 |GB/T93-8 B 48 0 [ Washer| 4

19 |317100-0Y0O1R/JK BB LK (4)  Wheel brake (R) | 1

20 |SF-1-5525 HE Bushing| 2

21 |JB/ZQ4446-2006 WEE Plug| 7

22 |QC70A-91000 WAE Plug| 1

23 [317100-0Y01L/JK BB LK (£)  Wheel brake (L) | 1




I3 %63 yR & 4 4 1

i |l A /Serial NO: 4 ¥ %A /ALL MODELS OF TRUCK

Fe TR A MRA TH 4 4k %

FIG.3 Wheel retarder ton Code No Cdiion Description Q0'ty| Remark
Al |QC70B-30000 Bk B H Y Wheel retarder| 1
1 |QC70B-31000 o 55 4 1 End cap| 1
2 |QC70B-30002 AFE IR Stop| 1
3 [QC70B-30001 TERE Planetary sheft| 2
4 |QC70B-30003 R Gear axle| 3
5 |QC70B-30004 HEEERE Washer| 6
6 [QC70B-32001 TEE® Planetary gear| 3
7 |QC70B-32002 e Axle sleeve| 3
8 |GB/T5786-M12X 1. 25X 25 A LB A Bolt| 6
9 |GB/T93-12 wmELE Washer| 6
10 |GB/T3452. 1-d140X 3. 55 07! [ O-ring| 1
11 |GB/T3452. 1-d190X 2. 65 0R O-ring| 1
12 [GB/T308. 1- ®6 Lk Steel ball| 3




B4 3B sy At

i |l A /Serial NO: 4 ¥ %A /ALL MODELS OF TRUCK

Fe TR A MRA TH 4 4k %
FIG. 4 HUB BRAKE DISC Lten Code No bdition Description Q'ty| Remark

Al [QD70A-20000 WEH A Hub brake disc| 1

1 1QC70S-20001 A 5 B Gear ring| 1

2 |QC70S-20002 i Rim| 1

3 |QCc70B-20003 LR Brake hub| 1

4 |QC70A-20001 HEF A Bolt| 6

5 |QC70A-20008 B 42 A Bolt| 2

6 |QC7T0A-20005A B 42 £F Nut| 10

7 |QC70A-20004A 48 A Nut| 10

8 [QC30A-20006A B A Rim bolt| 10

9 |GB/T297-30221 B4R 787K Conical roller bearing| 1

10 |GB/T6171-M20X 1. 5-10 15 42 Nut| 10

11 [GB/T297-33020 Bl 4% TH# 7K  Conical roller bearing| 1

12 |6B/T13871. 1-FB120x155x14 W EE BT A Seal ring

13 [GB/T93-16 S ] Washer




K5 Z#4E i fl Z & /Serial NO: 4 #Z & /ALL MODELS OF TRUCK
' e T AR FH M 4 4 &ix
FIG.5 Hydraulic cear—-box Lten Code No o Description Q'ty| Remark
Al [50Y15A-02000 a5 4R Hydraulic cear-box| 1
1 |GB/T 5783-M10X 25 W2 Bolt| 2
2 |GB/T 93-10 %64 Washer| 12
3 |Y30H-09001 HA 5 Bearing cap| 1
4 |GB/T 1235-70X3. 1 07! [ O-ring| 1
5 |HDCS50-01006 WH 42X85X8 0il seal| 1
6 [GB/T 893.1-85 LA E Check ring| 1
7 [HDCS70-01001-2 46 1k Box| 1
8 |HDCS50-01003 A Bearing pedestal| 2
9 |HDCS50-01005 R B Washer| 4
10 |GB/T 5785-M18X1.5X90 BE e Bolt| 4
11 |GB/T 119.1-A10X22 Bl AE 4 Pin| 2
12 |HDCS70-03100-2 Wk 5 Gear| 1
13 [HDCS70-04100-2 ¥ axle| 1
14 [GB/T 297-32207/P5 ] 48 R T b 7K Bearing| 2
15 [GB/T 297-32206/P6 ] %8 3R T b 7K Bearing| 2
16 [GB/T276-6209/2RS/C3 V) BR A Bearing| 2
17 |HDCS70-02001-2 )\ B Axle| 1
18 [GB/T 93-12 %4 Washer| 12
19 [GB5785-M12 X 1. 25X 50 W2 Bolt| 10
20 |GB5786-M12X 1. 25X 35 W2 Bolt| 2
21 |YQX100-08009 NEEa] Retainer,o0il seal| 1
22 |HDCS70-01002-2 HE Box| 1
23 |GB/T 93-14 mELE Washer| 5
24 |GB5785-M14X 1. 5X120 W2 e Bolt| 5
25 [HDCS70-03002-2 a3 E AR Wheel| 1
26 |GB5786-M10 X 1. 25X 25 W2 A Bolt| 4




Kb ZHEAH

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

' e T AR FH M 4 4 &ix
FIG.5 Hydraulic cear—-box Lten Code No o Description Q'ty| Remark

27 |HDCS50-02300 1% & % 2 & ROk Parking Brake| 1

28 |GB5786-M10 X 1. 25X 20 7S Bolt| 4

29 [HDCS50-02004-1 6% = Flange| 1

30 [HDCS50-02006 i 2 5% braking hub| 1

31 |HDCS50-02008 HEES S Bolt| 4

32 |HDCS50-02007 o Washer| 1

33 [GB5786-M14 X 1. 5X40 LS Bolt| 1




K6 =i 8% &K

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

. . . F5 TR WA FH A 4 3% %E
FIG. 6 Differential mechanism Lten Codo No i tion Description 0'ty| Remark
Al — E R differential mechanism| 1
1 |cB276-6216/P6/C3 VA R A Bearing| 2
9 |GB5785-M14X1.5X 115 W A Bolt| 8
3 |HDCS50-05003 7’5%&%&7’% differential mechanism| 1
4 |HDCS50-05006 TEH#E Washer| 4
5 |HDCS50-05005 TEH® Gear| 4
6 |HDCS50-05004 1 F 4 Axle| 1
7 [HDCS50-05008 2 1 4 Gear| 2
8 |HDCS50-05007 2 2 [ Washer| 2
9 [GB/T 5786-M14X1.5X50 HE o Bolt| 12
10 |HDCS70-05001-2 % B Lock washer| 1
11 |HDCS50-05002 Z{%ﬁ%‘g‘.}% differential mechanism 1
12 |HDCS50-05009 B8R Lock washer| 6
13 [6B/T 93-14 2 45 4 ] Washer| 8
14 |GB/T 6171-M14X1.5 2 Nut| 20




BT B8 &

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe R &N T L 3 %E
FIG. 7 FRONT WHEEL ASSEMBLY Ltem M Cition Description Q0'ty|  Remark
Al |50433-00000 B EOR Front wheel assembly| 2
1 |50433-01000 i Tyre| 2
—— 504334-01000 Egicl Tyre| 2
—— 150433B-01000 % Ae Tyre| 2
— 150433C-01000 EgiE Tyre| 2
50433-02000 4 Wheel rim| 2
50433-03000 mKA|T% valve stem| 1




B8 R AR L%

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %

FIG.8 LIFT MOTOR AND SETTING Ltem Cods No Sdition Description 0'ty| Remark
Al [50Y18-00000 AT EAL K L3 Lift motor and setting| 1

30L18B—01000A AT AL Lift motor| 2 FIG. 53
25718H-00002 B H Cushion| 8
GB889. 1-M8 42 Nut| 16




B9 BAASL

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR MRA T L 3 %
FIG.9 ELECTRIC SYSTEM Item Code No bdition Description Q'ty| Remark
Al [50Y24-00000 B 2% Electric system| 1
1 |45Y24-01000 BT % Back lamp line| 1
2 [50Y24-15000 %R KR, Harness| 1
3 [30L242-09000 USBH O USB| 1
4 |35C24B2-08000 S Brake Sw| 1
5 |25Y24S-05000 AT K Combination Sw| 1 FIG. 11
6 [25Y245-06000 ARTF % Key Sw| 1
7 [25Y245-08000 B 2 vy 2 Buzzer| 1
8 [50Y24-17000 EHOT 4 Light line-L| 1
9 |50Y24-04000 M FE Bl &U Lifting motor cable Ul 1
10 |50Y24-05000 AR EALYV  Lifting motor cable V| 1
11 [50Y24-06000 N EAHEW  Lifting motor cable W| 1
12 |50Y24-11000 FHE BN LU  Lifting motor cable U| 1
13 [50Y24-13000 TR BEAHLY  Lifting motor cable V[ 1
14 |50Y24-14000 R ENEN  Lifting motor cable W 1
15 150Y24-07000 I oh e AL&U Drive motor cable Ul 1
16 150Y24-08000 RshE L&V Drive motor cable V| 1
17 [50Y24-09000 W ALEW  Drive motor cable W| 1
18 |50Y24-02000 EAR % Cable (+) | 1
19 |50Y24-03000 AR & Cable (=) | 1
20 |50Y24-18000 £ HT 4 light line-R| 1
21 [307242-01000 DC#% # 25 DC-DC| 2 FIG. 10
22 |21HA-10800C At vy 25 Warning buzzer| 1
23 |257247-02000 Rl 22 & Fuse box| 1
24 [257247-03000 BT AL Flasher| 1
25 |257247-04000 2T R Stop switch| 1
26 |25724Z-19000 AT HL AL A Lift potentiometer| 1

10




B9 BAASL

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 %
FIG.9 ELECTRIC SYSTEM Ltem Cods No Cdition Description 0'ty| Remark

27 1257247-00001 TR Mounting plate| 1

28 125774-12000 WahIF = F#E Micro switch cover| 1

29 [30424A1-01000 W R /NT Side lamp| 2

30 [30424A1-02000 LED B A KT LED head lamp| 2

31 |30424A1-05000 LED = & BT LED tail lamp| 2

32 [30424A1-06000A RN Warning lamp| 1

33 |30424A1-09000 o]\ Horn| 1

34 |30424A1-21000 W I & Micro switch| 1

35 |30424A1-22000 1% ik B Rubber ring| 1

36 |GB818-M4 X 25 B2 AT Bolt| 2

37 |GB818-M4X 12 AT Bolt| 8

38 |GB97. 1-4 HE Washer| 10

39 |GB93-4 i Washer| 10

40 |GB5783-M10X 16 ¥2 4 Bolt| 4

41 |GB97.1-10 ] Washer| 4

42 |GB93-10 i Washer| 4

43 |GB5783-M8 X 16 ¥2 Bolt| 4

44 |GB97. 1-8 i Washer| 4

45 |GB93-8 #E Washer| 4

46 |GB818-M5X 10 AT Bolt| 8

47 |GB97. 1-5 ] Washer| 8

48 |GB93-5 i Washer| 8

49 |50Y24-12000 L35 RRR Controller| 1 FIG. 12

50 |50Y24-10000 F 3 I AR & Pump Cable (+) | 1

51 |50Y24-19000 T35 7R & Pump Cable (=) [ 1

52 |45Y24-20000 P e 2 Relay| 1

11




E10 DC# i 2

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

FIG. 10 DC-DC FE | E R IR A T 4 R H# £E
. Ltem |Code No Edition Description Q'ty| Remark
Al [30724-01000 DCAE 4 25 pC-DC| 1
1 130724-01000-01 i pC-DC| 1
2 130724-01000-02 & B AT 6-way plug| 1
3 [30724-01000-03 By A3 Sk Plug| 2
4 130724-01000-04 % % Harness| 2
2 3
4

12




E11 H4FF%

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

F5 | EHRE A T L 4 &
FIG. 11 MULTIFUNCTION SWITCH Lten |code No ddition Description Q0'ty| Remark
Al |25Y24S-05000 HATF < Multifunction switch| 1

13




B12 3% KRk

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

P B A FH M 4 4 &ix

FIG. 12 CONTROLLER Ltem |Code No Edition Description Q'ty Remark
Al [50Y24-12000 L35 R Control panel assy| 1
1 |50Y24-12001 B 2 AR Control panel assy| 1
2 |AZ8025A FEEHE Main pumb controller| 1
3 125Y247-14200 M ZE A B Assist pumb controller ]
4 |25Y247-14300 F Bl R Main contactor| 3
5 1257247-14700 I o 425 ) 2 Traction controller| 1
6 [30724Z-14100 AW Cooling fin| 2
7 130724Z-14400 K& Fan| 3
8 [30724Z-14400 EYESIX 4. 3 v2 Display| 1

14




E13 B R ZR

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 HE
FIG. 13 BATTERY SETTING Item Code No Cdition Description Q'ty| Remark

Al — EER S Battery and setting| 1

1 |50Y14A-01000 42 B, 376, 8V/560AH Battery| 1

— [50Y14B-01000 42 B 31 76. 8V/7T00AH Battery| 1

— [50Y14C-01000 42 B 31 76. 8V/840AH Battery| 1

2 [50Y14-00001 2 LM 3 AR Mounting plate| 1

3 |GB5783-M10 X 30 B2 AR Bolt| 8

4 |GB93-10 $E Washer| 8

5 [GB97.1-10 i Washer| 8

15




B4 #HEERZR

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 %
FIG. 14 STEERING DEVICE Ttem Code No ditio Description Q'ty| Remark
Al [50Y42-00000 HuEE R ZE  Steering device| 1
1 125742-01000-1 = Cover| 1
2 |25742-01000-2 ol Y\ FF % Switch| 1
3 [25742-01000-3 54 Spring| 1
4 125742-01000-4 W2 Nut| 1
5 |25742-01000-5 ) Washer| 1
6 |25742-01000-6 VBZE: Steering wheel assembly| 1
7 [45Y42-01000 o E A Steering pipe device| 1
8 130442-00008 o Washer| 1
9 [30442-03000 R EF I Handle| 1
10 |30442-00009 & ¥ Bush| 2
11 [30442-00010 W BB Bolt| 2
12 150442-04000 s Connection flange| 1
13 |GB97.1-12 ] washer| 2
14 [GB93-12 i washer, lock| 2
15 |GB5786-M12 X 1. 25X 40 Lo Bolt| 2
16 [GB93-10 ] washer, lock| 6
17 |GB5783-M10% 45 2 Bolt| 4
18 [GB5783-M10% 35 2 Bolt| 2
19 |GB97.1-10 ] washer| 2
20 |GB6170-M10 2 Nut| 2
21 [50442-03000 e E Brachet| 1

16




K15 # |t R &%

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

=1 % > 52 3 1 5
FIG. 15 STEERING AXLE AND SETTING |7 7| ~ Fffft®  |nx FEA A froe) &2
Item Code No Edition Description Q'ty Remark
Al [50443-00000 M E M BB Steering axle and setting| 1
1 [50443-01000 ¥ 1] Hf Steering axle 1 FIG. 16
— [50443A-01000 5 15 Hr Steering axle | 1 FIG. 48
2 |GB97.1-16 #HE Washer| 8
3 |GB93-16 ] Washer, lock| 8
4 |GB5783-M16 X 65 Lo Bolt| 8

17




K16 % |t R &%

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

=1 % > 52 3 1 5
FIG. 16 STEERING AXLE AND SETTING |7 7| ~ =ff& A= FEA A froe) &2
Ttem Code No ditio Description Q'ty Remark
50443-01000 = TR Steering axle 1
GB5786-M12 X 1. 25X 25 e Bolt| 2
GB93-12 $H Washer, lock| 2
22654-32271 b 3y 14 AR Baffle| 2
25786-13141 WEHE Bushing| 4
JB7940. 2-NPT1/8 JE VE 38 AR90 ° Grease nipple| 4
25786-13132 Ja #r X Support| 2
25784-32371 i Washer| 2 t=2.3
25784-32381 i Washer| 2 t=1.0
25784-32391 g Washer| 2 t=0.5
GB5786-M20 X 1. 5 X 55 W2 Bolt| 4
GB93-20 $#H Washer, lock| 4
GB119. 1-B16X 32 (Bl AE 44 Pin| 2
GB5783-M8 X 16 ¥2 4 Bolt| 12
GB93-8 ] Washer, lock| 12
25784-32411 FHEE Cover| 2
A43E4-30251 Ao EH Pin| 2
ZAB80101 i E Bushing| 8
JB7940. 1-M6 B 3 X E E AR Grease nipple| 4
A43E4-30241 % 4 Pin| 4
GB3452. 1-55 X5 OF % 4t B O-ring| 4
198911 1E ¥R & Bearing| 2
GB6175-M16 25 Nut| 2
ZLD570-00001 S E BB 4T Screw| 2
A43E4-30221 1A R Knuckle R.H| 1
25784-32161 WA S Adjusting shim| 2
GB6176-M20X 1. 5 24 Nut| 12

18




K16 % |t R &%

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 %
FIG. 16 STEERING AXLE AND SETTING Item Code No ditio Description Q'ty| Remark
25 [24354-42301 BB R Bolt| 12
26 |25784-32291 B Hub| 2
27 |25784-42121 REEH Nut| 12
28 [GB9877.1-88 N k=) 0il seal| 2
29 |GB297-32215 (B 48 R F % 7K Bearing| 2
30 [GB297-32211 [ 46 VR F & Bearing| 2
31 |GB812-55X%2 (5] 42 £ Nut| 4
32 |GB858-55 Bl 425 F] 1E 28| Nut washer, lock| 2
33 |22654-32281 REgE Wheel hub cover| 2
34 |25784-32151 RAET WAL E Bushing| 2
35 |A43E4-32071 FHT = Cover| 2
36 |JB7940. 1-NPT1/8 B R R T AR Grease nipple| 2
37 |A43E4-30201 B A Steering axle body| 1
38 |A43E4-30211 7o B 18] R Knuckle L.H[ 1
39 |GB9163-30X 47X 21. 4 K A Bearing| 4
40 [A43E4-30231 #FF Link| 2
41 [GB894. 1-d30 % B Snap ring| 4
42 |A43E4-50201 A 1) JH 45T Steering cylinder| 1
s43 [DKB99X 85X 8/11 7 H Shield| 2
s44 [100X85X3 ] Washer| 2
s45 |FU0619K0 UR % 4t B U Dust ring| 2
46 [H5070LD-003 HE Cylinder liner| 2
s47 |GB1235-110X3. 1 07! [ O-ring| 4
s48 110X 115X 10 J3 - S7 Friction ring| 2
49 [H5070LD-004 WEE Steel back| 2
50 |H5070LD-001 HELE Cylinder| 1
51 |H5070LD-002 7EEA Rod,piston| 1

19




K16 % |t R &%

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

% THRA s EHAELH wH| &
FIG. 16 STEERING AXLE AND SETTING Ttem Code No ditio Description Q'ty Remark

s52 |D115X 6.3 1% 3% B He-ring| 1

s |SA43E4-50201 1532 4, Repair kit| 1

20




K17 Ja% & &R

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 17 REAR WHEEL ASSEMBLY Ttem Code No ditio Description Q'ty Remark
Al 150444-00000 BB R Rear wheel assembly| 2
1 |50433-01000 i Tyre| 1
—— 150433A-01000 ® A Tyre| 1
—— 150433B-01000 % Ae Tyre| 1
2 |50444-01000-1 ® i Wheel rim| 1
3 150444-01000-2 % 8 Snap ring| 1

21




BI18 ik &% & %%

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

FE TR A T L 4 %E
FIG. 18 THROTTLE CONTROL Lten Codo No o Description Q'ty| Remark
Al |25725-00000 JmiE g% R ZE % ACCELERATOR AND SETTING| 1
1 [25725-01000 Tk & Accelerator pedal| 1
2 |GB818-M6X 16 BEAT Bolt| 2
3 [GB93-6 I Washer| 2
4 |GB97.1-6 # B Washer| 2

22




K19 HH sh#EH

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %E
FIG. 19 FOOT BRAKE CONTROL Ltem M Cdiion Description Q0'ty|  Remark
Al |50Y58-00000 HBENEHN  FOOT BRAKE CONTROL| 1
1 |50Y57-01000 i B B AR R Brake pedal| 1
2 |GB5783-M12x20 2 Bolt| 4
3 [6B97.1-12 $H Washer| 4
4 [GB93-12 i Washer| 4
5 |GB5786-M10x1. 25x25 LS Bolt| 4
6 |GB97.1-10 $H Washer| 10
7 [6B93-10 $H Washer| 10
8 |50458-02000 | 71 1/ Brake valve| 1
9 |10AY57-01000 i 2 1] ok e & Hose| 1
10 |50458-03000 i 88 2 Accumulator| 1
11 [GB5783-M10x30 LS Bolt| 6
12 [50458-00004 o & 7 & # K& Joint for brake pipe| 1
13 |50Y57-03000 R 3h stand| 1
14 [10AY57-00001 BB Bolt| 1
15 |[10AY57-00002 [E] e 4% B 3 Sk K Joint| 1
16 [GB3452. 1-14X2. 4 0% & O-ring| 4
17 [P10610015 B LR Joint| 1
18 [P10610016 RF B Bolt| 1
19 [GB5783-M10x16 LS Bolt| 4
20 |30421A1-00003 Tt il & A7 Hose| 1
21 |JB/T8870-d25 V% kK hoop| 4
22 |50458-05000 i o 1/ 2l = 3@ Joint 3way| 1
23 [50Y57-00002 i o 1] ] e & Hose| 1
24 |50Y57-00003 F | e Brake pipe (R)| 1
25 |50458-12000 S Brake pipe| 1
26 |50Y57-00004 e Brake pipe(L)| 1

23




K19 HH sh#EH

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 %
FIG. 19 FOOT BRAKE CONTROL Ltem Cods No Cdieion Description 0'ty| Remark

27 130486-01000 ST E =@ Joint 3way| 1

28 |50Y57-04000 i o 1/ [E] oy = 3@ Joint 3way| 1

29 [50Y57-00005 PA# & Hose| 1

30 [50Y57-00006 1% 66 25 [ 7 & Hose| 1

31 [50Y57-00007 WE P Hose| 1

32 |50Y57-00009 B 32 AR Mounting plate| 1

33 |GB97.1-8 $H Washer| 1

34 |GB93-8 $H Washer| 2

35 |GB5783-M8x25 2 e Bolt| 2

36 [50Y57-00008 it 86 25 R Accumulator mounting plate | 1

37 [50Y57-05000 | 21 & e 4 & Joint| 1

24




K20 FHFh#EH

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe ToAD WA THE LR rg| B
FIG. 20 HAND BRAKE CONTROL S A et S
Al |50Y55-00000 e kYN Hand brake control| 1
1 |GB5783-M10 X 25 HE A Bolt| 2
2 |GB93-10 g Washer, lock| 2
3 |GB97. 1-10 2 Washer| 2
4 |50S70B3-13400 F 30 Hand brake| 1

25




B2l £#BWEEEN (FHD

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 21 MULTI-WAY VALVE CONTROL (TWO-THROWS) | . Code No seivion Description Q0'ty|  Remark
Al [50Y74-00000 % B 1\ WY wulti-vay valve vonrol| 1
1 |50474-01001 % ¥ 1B % 3 Bracket| 1
2 [30474-00003 BYNH4EE Sleeve| 2
3 |50Y74-00001 i HEAF Rod| 2
4 |GB882-8X 25 Gk Pin| 4
5 |GB91-3.2X 14 Pk Pin| 4
6 [50474-00001 X1 Joint 1| 2
7 [50474-00003 BX2 Joint 2| 2
8 |30424A1-21000 (eI Micro switch| 2
9 [25774-12000 WA KRR E Cover| 2
10 |50474-01003 fBE Spacer| 2
11 |50474-01002 HE Bushing| 3
12 [50474-01300 3 B Shaft, lever| 1
13 |50474-01200 AL AT Lever, tilt| 1
14 |30474-00002 A4 Knob, tilt| 1
15 [30474-00004 LY = Cover| 2
16 |GB6170-M8 W () Nut (left-handed) [ 2
17 |GB6170-M8 WA () Nut (right-handed) | 2
18 [GB6170-M10 2 Nut| 2
19 [50474-01100 AT YA Lever, lift| 1
20 30474-00001 R F A Knob,1ift| 1
21 |GB97. 1-10 i Washer| 2
22 |GB93-10 i Washer| 2
23 |GB5783-M10 X 25 ¥2 4 Bolt| 2
24 |GB5783-M6X 12 BAT Bolt| 1
25 |GB93-6 ] Washer| 1

26




Bl22 B WEBEEN (=5

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %

FIG. 22 MULTI-WAY VALVE CONTROL (THREE-THROWS) | . Code No fition Description Q'ty| Remark
Al [50Y74S-00000 % B 1\ WY wulti-vay valve vonrol| 1
1 |504745-01001 % B R KK Bracket| 1
2 [30474-00003 BYNH4EE Sleeve| 2
3 |50Y74-00001 i HEAF Rod| 2
4 |GB882-8X 25 Gk Pin| 4
5 |GB91-3.2X 14 Pk Pin| 4
6 [50474-00001 X1 Joint 1| 2
7 [50474-00003 BX2 Joint 2| 2
8 |30424A1-21000 (eI Micro switch| 2
9 [25774-12000 WA KRR E Cover| 2
10 |50474-01003 fBE Spacer| 2
11 |50474-01002 HE Bushing| 3
12 [50474-01300 3 B Shaft, lever| 1
13 |50474S-01100 U+ £ Y AT Lever fork move| 1
14 |30474S-00001 %% F 1R Knob fork move| 1
15 [30474-00004 LY = Cover| 2
16 [GB6170-M10 s Nut| 2
. |17 |504745-01200 A YA Lever, tilt| 2
18 [30474-00002 AL F 1A Knob, tilt| 2
19 |50474-01100 AT B Y AT Lever, lift| 1
20 30474-00001 A I F A Knob, 1ift| 1
21 |GB97. 1-10 i Washer| 2
22 |GB93-10 i Washer| 2
23 |GB5783-M10 X 25 ¥2 4 Bolt| 2
24 |GB5783-M6X 12 Y247 Bolt| 1
25 |GB93-6 ] Washer| 1

27




K23 #HEEmmEN (HED)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 23 MULTI-WAY VALVE CONTROL (FOUR-THROWS) Ltem Code No ddiion Description Q'ty| Remark
Al [50Y74SS-00000 % B 1\ WY wulti-vay valve vonrol| 1
1 |504745-01001 % B R KK Bracket| 1
2 [30474-00003 BYNH4EE Sleeve| 4
3 |50Y74-00001 i HEAF Rod| 4
4 |GB882-8X 25 Gk Pin| 8
5 [GB91-3.2X 14 FF O 4 Pin| 8
6 [50474-00001 X1 Joint 1| 4
7 150474-00003 BX2 Joint 2| 4
8 |30424A1-21000 (eI Micro switch| 4
9 [25774-12000 WA KRR E Cover| 4
10 |50474-01003 fBE Spacer| 5
11 |50474-01002 HE Bushing| 4
12 |50474-01300 A H Pin| 1
13 [50474S5-01100 W B £ AT Lever, adjust| 1
14 |30474SS-00001 W BE T4 Knob,adjust| 1
15 [504745-01100 M #% # HAT Lever fork move| 1
16 |304745-00001 Mm% F 47 Knob fork move| 1
17 [504745-01200 4L £ AT Lever,tilt| 1
18 [30474-00002 WA F 1A Knob, tilt| 1
19 [50474-01100 AT YA Lever, lift| 1
20 30474-00001 R F A Knob,1ift| 1
21 |GB97. 1-10 i Washer| 2
22 |GB93-10 i Washer| 2
23 |GB5783-M10 X 25 ¥2 4 Bolt| 2
24 |GB5783-M6X 12 BAT Bolt| 1
25 |GB93-6 ] Washer| 1
26 |GB6170-M8 B (L) Nut (L) | 4

28




K23 #HEEmmEN (HED)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

F5 TR HRA T 4 R H# £E
FIG. 23 MULTI-WAY VALVE CONTROL (FOUR-THROWS) Item Code No Cdition Description Q0'ty| Remark
27 |GB6170-M8 EE (AR Nut (R) | 4

29




El24 BMERS

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 24 HYDRAULIC SYSTEM Item Code No bdition Description Q'ty| Remark

Al — BIE # % HYDRAULIC SYSTEM | 1

1 |50474-07000 A Hose| 4

2 [5047455-03000 & JE R E Hose| 1/2 | 3/4 way

3 [5047455-04000 = R E Hose| 1/2 | 3/4 way

4 130474-00008 Bk Joint| 2

5 [30442-00006 ek Joint| 2

6 [GB5783-M8X 16 LS Bolt| 3

7 [GB93-8 # Washer, lock| 5

8 |GB97.1-8 # Washer| 5

9 |JB8870-d50 TN+ Cilp| 4

10 |3YMD-97220C JHE I Cilp| 3

11 |10AY18-00001 F R E Al Hose| 1

12 [10AY18-00002 R wmE G Hose| 1

13 [30416A1-00005 Z it 4 Sk Joint| 2

14 |GB3452. 1-28 X 3. 55 0% O-ring| 2

15 145Y18-02000 H®HE Gear pump| 2

16 |GB3452. 1-17X2. 65 0% & O-ring| 5

17 |30416A1-00006 Bk Joint| 2

18 [10AY74-02000 % B R P E 1 Hose| 1

19 [10AY74-01000 % B 1R o E 2 Hose| 1

20 |GB5786-M10X 1. 25X 35 Lo Bolt| 4

21 |GB93-10 $#H Washer, lock| 4

22 |6B97. 1-10 $H Washer| 4

23 |GB5783-M12 X 55 Lo Bolt| 4

24 |GB93-12 ] Washer, lock| 4

25 [GB97.1-12 ] Washer| 4

26 [GB6170-M12 24 Nut| 4

30




El24 BMERS

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 24 HYDRAULIC SYSTEM Ltem Cods No Cdition Description 0'ty| Remark

27 [45Y74-01000 % B 1® Control valve| 1

—— |45Y74-01000A % ¥ 1® (OPS) Control valve| 1 0PS
—— |45Y74S-01000 % %1/ Control valve| 1

—— |45Y74S-01000A % % & (OPS) Control valve| 1 0PS
—— [45Y74SS-01000 % B 1® Control valve| 1

— |45Y74SS-01000A % # & (OPS) Control valve| 1 0PS
28 150474-00007 E2 e TS Joint|2/4/6] 2/3/4 way
29 |GB3452. 1-26.5X 2. 65 07! [ O-ring| 6

30 |30474-05000 MAE E2 Steel tube 2| 1

31 [30474-06000 A E &1 Steel tube 1| 1

32 |30474-00009 BERE Cilp[ 2

33 |GB5783-M8X 30 2 4 Bolt| 2

34 |50474-00008 % ¥ &) B Jih B Sk Joint| 1

35 |50474-00009 % ¥ 1/ Bl Jm & Hose| 1

36 |JB8870-d60 A4 0 98 4 Cilp| 2

37 |50474-00004 Bk Joint| 1

38 |50474-00005 Bk Joint| 1

39 |GB3452.1-23X3. 55 0% [ O-ring| 2

40 150474-00006 Bk Joint| 1

41 |50474-10000 e Hose| 1

42 145Y42-00001 LS & Hose| 1

43 |50742-00004 % A RAR B Sk Joint| 1

44 [3YMD-50650 ¥ 16 B LSHEE -k Ls Joint| 1

45 |50Y42-01000 5 1] Steering unit| 1

46 [30442-00006 L Joint| 3

47 150442-00007 B 1) 25 Bl o B Sk Joint| 1

48 [IB8870-d40 A4 A0 98 4 Cilp| 2

31




K24 BER S il ZF & /Serial NO: 4 # %A /ALL MODELS OF TRUCK

75 TR MRA T L 3 %
FIG. 24 HYDRAULIC SYSTEM Ttem Code No bdition Description Q'ty| Remark

49 110A42-01000 B 1A 5 0 Hose| 1

50 |10A42-02000 B 1A L 0 Hose| 1

51 |50442-00009 Bk Joint| 2

52 |GB3452.1-14X2. 65 0% O-ring| 2

53 |50Y74-00003 1) ] Check valve| 1

54 |JB982-27 A Washer| 1

55 |GB3452.1-23X3. 55 0% O-ring| 1

56 |45Y24-20000 Y B 7 Relay| 1 0PS

57 |25Y74-01000A % R % Wiring harness| 1 0PS

p ‘

1 S el P
e I ﬁ e

[t Y A .

/ N
40\\_.%427‘,‘ b O

FARI - t~orey

41
6}/&/4%,, |

s
| Y

32




K25 TIEMAREREZE

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 25 HYDRAULIC TANK ACCESSORY Ltem Code No o Description Q'ty| Remark
Al |50Y75-00000 Tl % EREE Waraulic oil tank accessory| |
1 |30422-00004 A Magnet| 1
2 [30475-00001 W% ik 3T U A Strainer| 2
3 150422-00001 5 E Cover gasket| 1
4 |50Y75-01000 T {E 81 48 3= 1R Cover plate| 1
5 |GB97.1-8 7 Washer| 8
6 |[GB93-8 2 Washer, lock| 8
7 [GB5783-M8 X 16 E Bolt| 8
8 [50475-00001 i Hose| 1
9 |JB8870-d20 L EiE Clip| 1
10 |50475-03000 oy 2% Respirator| 1
11 [30464-00004 TiEM O E 0iling cap| 1
12 [50475-02000 AT R 0il scale| 1

33




K26 NEREBZHZE

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 HE
FIG. 26 HOOD SETTING AND COVERING PARTS Lten M Sdition Description Q0'ty| Remark
Al [50Y64-00000 MEBREFMLE tood serting and covering parts| |
1 |30464-00001 RS Seal| 1
2 |50464H1-10000 HF Shake hands| 1
3 |GBY6. 1-8 $H Washer| 2
4 |GB93-8 ] Washer, lock| 36
5 |GB6170-M8 ¥2 Nut| 18
6 |GB97.1-10 ] Washer| 1
7 [GB91-3.2X 25 IF o Pin| 3
8 [50464H1-00003 PEAT Jackstay| 1
9 |GB97.1-8 I Washer| 22
10 [50464H1-09000 ABEL Air sping right| 1
11 |50464H1-08000 A#E K Air sping Left| 1
12 [GB5783-M8 X 25 2 Bolt| 2
13 [30464-04000-1 HLE 4 Hood hook| 1
14 |GB6170-M8 ¥ Nut| 2
15 |GB818-M6X 16 B2 AT Screw| 2
16 [GB93-6 ] Washer, lock| 2
17 |GB97.1-6 ] Washer| 2
18 |50Y64-04000 Ja Je R Bear board| 1
19 |50464H1-07000 7K A6 7= R Cover plate| 1
20 [50464H1-06000 Bk Hinge| 4
21 |GB70. 1-M8X 35 ¥EAT Screw| 16
22 |GB889. 1-M8 2 Nut| 4
23 |50464H1-00002 TR Girde| 1
24 [GB5783-M10 X 45 LIy ES Bolt| 4
25 [50Y64-03000 BT H AR Floor board| 1
26 |50464H1-00001 H R HAR Gasket| 1

34




K26 NEREBZHZE

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 26 HOOD SETTING AND COVERING PARTS Lten M Sdition Description Q0'ty| Remark

27 150442-00002 EHBEEM2 Cover 2| 1

28 |50Y64-02000 BEE Cover left| 1

29 [50Y64-01000 B4 Cover right| 1

30 [GB96. 1-5 $H Washer| 29

31 |GB93-5 e Washer, lock| 33

32 |GB818-M5X 16 BB AT Screw| 33

33 [50442-00001 EHEBEEMNI] Cover 1| 1

34 |GB846-ST4. 8% 13 247 Screw| 4

35 |GB97.1-5 ] Washer| 5

36 [30464-00001 B & Seal| 1

37 [30464-04000-2 HLE 840 Hood latch| 1

38 [50464H1-01000 HLE Bonnt| 1

39 |GB6170-M10 2 Nut| 4

40 |GB93-10 ] Washer, lock| 4

41 [GB96. 1-10 i Washer| 4

35




27 AT R4 % i& F| £ A /Serial NO: £ #ZE & /ALL MODELS OF TRUCK

75 TR MRA T L 3 %

FIG. 27 SEAT SETTING Item Code No Edition Description Q'ty Remark
Al — R R K Seat setting| 1
1 |30468A-01000 B Seat| 1
—— 130468C-01000 JE AR Seat| 1
—— |30468E-01000 JE AR Seat| 1
— |30468F-01000 B Seat| 1
— 130468601000 B Seat| 1
—— 130468101000 JE AR Seat| 1
—— 130468701000 JE AR Seat| 1
2 |GB5783-M8 X 40 ¥2 4 Bolt| 4
3 |GB97.1-8 ] Washer| 4
4 |GB93-8 i Washer, lock| 4
5 |GB6170-M8 42 A Nut| 4

36



K28 FMER &

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 28 OVERHEAD GUARD Item Code No bition Description Q'ty| Remark
A1 |50451A-00000 IR K2 & Overhead guard| 1
1 |50451A-01000 P4 Overthead guard| 1
9 [50451-00001 #HE Cap| 2
3 [30451-00002 HAH Intake hood| 2
4 |30451-00004 e Rearview mirror| 2
5 |GB93-8 7 Washer, lock| 6
6 |GB97.1-8 2 Washer| 6
7 |GB17880. 1-M8 X 18 41 42 £ Nut| 6
8 |GB5783-M16 X 40 HE Bolt| 8
9 |GB93-16 7 Washer, lock| 8
10 |GB96. 1-16 7 Washer| 8
11 |50451-00002 B Cap| 4
12 |GB6170-M16 4 £ Nut| 4
13 [30451-05000 LR Left bracket| 1
14 |GB5783-M8X 20 W2 Bolt| 4
15 |30451-04000 T4 Right bracket| 1

37




K29 %%

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 %
FIG. 29 BODY ACCESSORIES Item Code No Cdition Description Q'ty| Remark
Al |50Y61-00000 i Body accessories| 1
1 |50Y61-01000 FHEK Chassis| 1
2 130461-00006 W E Plug| 1
3 |IB982-20 A E Washer| 1
4 130461-00004 A& F 1 Clip II| 5
5 [30461-00008 A& F Clip|[ 11
6 |GB93-8 g Washer, lock| 16
7 [GB70. 1-M8 X 12 W2 AT Bolt| 16

38




K30 FHER LR

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

=1 % > 52 3 1 5
FIG. 30 COUNTERWEIGHT AND SETTING |7 7| ~ Fffft®  |nx FHE froe) &2
Ttem Code No Edition Description Q'ty Remark
Al — T E R ZE  Counterweight and setting| ]
1 ]50463-01000 FHE Counterweight| 1 A
——[70463-01000 T E Counterweight| 1 B
2 [30463-00002 & HEH AR Cap[ 2
3 |GB5783-M8 X 25 B2 A Bolt| 6
4 |GB93-8 HJE] Washer, lock| 6
5 |GB97.1-8 ] Washer| 6
6 [50463-02000 W B Grid[ 1
7 [GB5783-M8 X 16 ¥2 4 Bolt| 2
8 |GB93-8 ] Washer, lock| 2
9 |GB97.1-8 ] Washer| 2
10 [GB5782-M36 X 160 3 A Bolt| 2 A
—— |GB5782-M36 X 260 LS Bolt| 2 B
11 [6B93-36 ] Washer, lock| 2
12 |50463-00001 ] Washer| 2
13 [50463-00002 25| Towing pin| 1

39




K31 A7 R AriR

i |l A /Serial NO: 4 ¥ %A /ALL MODELS OF TRUCK

T TR MRA T 4 (i %
FIG. 31 PLATE AND NAMEPLATE Lten Code No bdition Description O'ty| Remark
Al — AR B & 3 Plate and nameplate| 1
1 |50Y91-00001 EAAR (KD Series namepalte| 1 A
— |70Y91-00001 EARAR (K) Series namepalte| 1 B
2 |50Y91-00002 R (A Series namepalte| 1 A
— |70Y91-00002 ERFF () Series namepalte| 1 B
3 |50Y91-00003 wil L AR R Tonnage nameplate| 2 A
—— |70Y91-00003 i AL AR R Tonnage nameplate| 2 B
4 |30491A-00021 fr 3 AL AT IR Lift nameplate| 4
— |30491B-00021 fr 3 AL AT IR Lift nameplate| 4 English
5 [25791A-01006 8 B & AR R Lubrication| 1
— |25791B-01006 8 B & AR R Lubrication| 1 English
6 [30491A-00019 "X ETHEEEA Forbid namepalte| 2
—— 130491B-00019 X ET#IESEAN Forbid namepalte| 2 English
30491-00023 LOGOAR R Logo namepalte| 4
30491A-00020 TREZESEATR Porbid namepalte| 1
— 130491B-00020 TRBEZLEEATR Porbid namepalte| 1 English
9 150491-00004 RERFIR Pressure namepalte| 1
10 |30L91A-00003 FE b R Model plate| 1
— |Y25560-05203 7 b R Model plate| 1 English
11 |10A491A-00002 £y o & AT Name plate| 1
— [10A491B-00002 Ay o & AT Name plate| 1 English
12 [30491A-00018 CEARIR CE namepalte| 1
13 |30491-00009 T4 = F A1 Warn namepalte| 1
14 [30491-00025 B R BEAR IR nameplate| 1
15 [30491-00015 EAMBEFFIR  Sideswau namepalte| 1
16 [30491-00014 % XCHT EAFIR Tilt namepalte| 1
17 [30491-00013 Fr P& A7 1R Lift nameplate| 1

40




EI31 A7 h B AR R

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR WA T LA =
FIG.31 PLATE AND NAMEPLATE e DTN i beserintion i .

18 |50491A-00011 T ARE Hydraulic oil namepalte| 1

— [50491B-00011 T AEwmAriR Hydraulic oil namepalte| 1 English

19 130491A-00005 X FAF R AR Essentials namepalte 1

— 130491B-00005 X EE R AFAHFR Essentials namepalte| 1 English

20 [30L91A-00001 BEREFEFER Ues namepalte 1

— [30L91B-00006 BEEEEEEMN Ues namepalte| 1 English

21 [45Y91-00003 e UN namepalte| 2

22 [30491-00022 7 A B 18] AT R Turn namepalte| 1

41




K32 X R XE

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR MRA T L 3 %
FIG. 32 FORK AND LIFT BRACKET Item Code No bition Description Q'ty| Remark

— X RN ZE  Fork and 1ift bracket)| 1

50480-05000 R E Backrest| 1

GB97. 1-16 i Washer| 8

GB93-16 # Washer, lock| 8

GB5783-M16 X 30 LY ES Bolt| 8

GB874. 1-35 4 Snap ring| 4

50480-10000 MR 4 Side roller| 4

50480-04000 "X E Lift bracket| 1 2 stage

50482-04000 "X Lift bracket| 1 |2free stage

50484-04000 X Lift bracket| 1 |[3free stage

50480-00007 EER Shim| OD

50480-00013 MR % Shaft| 2

GB97. 1-22 i Washer| 8

GB93-22 e Washer, lock| 8

GB5785-M22 X 1. 5X 75 Lo Bolt| 4

GB874. 1-55 34 18 Snap ring| 4

50480-07000 R End roller| 4

50479-00000 B X Fork| 2 A

70479-00000 B X Fork| 2 B

GB93-16 ] Washer, lock| 1

GB70. 1-M16 X 30 YEAT Screw| 1

50479-00006 i Pin| 2

50479-00005 B Spring| 2

50479-00004 ®F Handle| 2

GB879-3 X 20 Gk Pin| 2

42




B33 1T&R (FH)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 33 MAST (2-STAGE MAST) Ltem M Cition Description Q0'ty|  Remark
Al — 748 (FED Mast (2-stage mast)| 1
1 |50480-07000 R End roller| 4
2 |GB874. 1-55 [ Snap ring| 4
3 [50480-01000 ST B Outer mast| 1 A
—— |70480-01000 ST 8RRk Outer mast| 1 B
4 |JB7940. 1-M10X 1 AT Fitting| 2
5 150480-00011 Hl1 F Bushing| 2
6 [50480-00010 X E R Cap| 2
7 [GB97.1-22 H Washer| 4
8 |GB93-22 ] Washer, lock| 4
9 |[GB5785-M22x1.5% 130 4 Bolt| 4
10 |GB5785-M12X 1. 25X 55 3 A Bolt| 8
R 11 [cB93-12 # Washer, lock| 8
§ 12 [GB97. 1-12 g Washer| 8
s 13 |50480-09000 b Side roller| 4
\ 14 150480-00003 MR®FE Side roller spacer| 8
BN 15 |50480-00004 LES Shim| OD
16 [50480-02000 SANE: 94 Inner mast| 1 A
—— [70480-02000 PITAR Bk Inner mast| 1 B
17 [50480-00006 B Silpper| 2
18 |50480-00005 VR 4 Shim| OD

/ﬁ.
[T
=

43




B33 1T&R (FH)

5.0t 1 # A & /5. 0tMast

Optional parts

FIG. 33 MAST (2-STAGE MAST) ' %@ﬁ%’f?‘? SMTRE R (FF3) WITRE R (F516) &ix
Liftung height Outer mast (Number3) |Inner mast (Numberl6) Remark
M300 50480-01000-3. 0 50480-02000-3. 0
M330 50480-01000-3. 3 50480-02000-3. 3
M350 50480-01000-3. 5 50480-02000-3. 5
M375 50480-01000-3. 75 50480-02000-3. 75
M400 50480-01000-4. 0 50480-02000-4. 0
M430 50480-01000-4. 3 50480-02000-4. 3
M450 50480-01000-4. 5 50480-02000-4. 5
M475 50480-01000-4. 75 50480-02000-4. 75
M500 50480-01000-5. 0 50480-02000-5. 0
M550 50480-01000-5. 5 50480-02000-5. 5
M600 50480-01000-6. 0 50480-02000-6. 0

W

=
[T

44




B33 1T&R (FH)

7.0t TR & A &/7. 0tMast

Optional parts

FIG. 33 MAST (2-STAGE MAST) ' %@ﬁ%’f?‘? SMTRE R (FF3) WITRE R (F516) &ix
Liftung height Outer mast (Number3) |Inner mast (Numberl6) Remark
M300 70480-01000-3. 0 70480-02000-3. 0
M330 50480-01000-3. 5 70480-02000-3. 3
M350 70480-01000-3. 5 70480-02000-3. 5
M375 70480-01000-3. 75 70480-02000-3. 75
M400 50480-01000-4. 2 70480-02000-4. 0
M430 50480-01000-4. 5 70480-02000-4. 3
M450 70480-01000-4. 5 70480-02000-4. 5
M475 70480-01000—-4. 75 70480-02000—-4. 75
M500 70480-01000-5. 0 70480-02000-5. 0
M550 70480-01000-5. 5 70480-02000-5. 5
M600 70480-01000-6. 0 70480-02000-6. 0

45




K34 RFAmE (HE) i fl Z & /Serial NO: 4 #Z & /ALL MODELS OF TRUCK
Fe TR MRA T L 3 %
FIG. 34 LIFT CYLINDER (2-STAGE MAST) Ltem Code No ddiion Description Q0'ty| Remark
Al — A FF G (B %) Lift cylinder(2-stage mast)| |
1 |GB5786-M30 X 2 X80 L Bolt| 2
2 |GB93-30 g Washer, lock| 2
3 |GB97.1-30 ] Washer| 2
4 150480-11000 2 F T Lift cylinder| 2
5 |50480-08000 P S Chain | 2 A
——|70480-08000 i S Chain | 2 B
6 [50480-06000 B Sheave| 2
7 |GB874. 1-55 4 B Snap ring| 2
GB5786-M16X 1. 5% 70 Loy Bolt| 2
GB6171-M16% 1.5 92 £ Nut| 2
10 [GB6171-M12x 1. 25 42 A Nut| 4
11 |GB93-12 ] Washer, lock| 4
12 [GB96. 1-12 ] Washer| 4
13 [50480-00009 1 2 Support| 2
14 |50480-00008 AT U-bolt| 2
8 15 |GB6171-M24 %2 2 Nut| 4
)/\. 16 [50480-08001 25 Nut| 4
3”\)}0 17 [GB91-3.2X 40 IF oY Pin| 4
21l 18 |GB91-4 X 25 FF 0 44 Pin| 8
19 [GB97.1-10 ] Washer| 8
20 [50480-08004 ikak Pin| 4
21 |GB5786-M16X 1. 5% 50 2 Bolt| 2
22 [GB93-16 ] Washer, lock| 4
23 |GB96. 1-16 i Washer| 4
24 |A30A4-10500-4 1 Spring seat| 1
25 [229L0-82551 & Valve core| 1

46




K34 RFmE (FE) & F A& /Serial NO: £ # %A /ALL MODELS OF TRUCK
Fe TR MRA T L 3 %
FIG. 34 LIFT CYLINDER (2-STAGE MAST) Ltem Code No ddiion Description Q'ty| Remark
26 |24389-46021 s Spring| 1
27 |D50820800-3HC HFLAK Cyinder body| 1
28 [BZ-07 G ] Snap ring| 1
29 |CKM09-SH022-6 HEE Spacer| 0D
30 [HD-5TC-2 7EEAT Rod, piston| 1
s31 [GB3452. 1-90X 3. 55 0% H O-ring| 1
32 |BZ-06 Mzt E Snap ring| 1
33 |M702J03-5 ZE Buffer set| 1
34 |GB77-M8 X8 $2AT Screw| 1
35 [d6X3 Je e B Nylon cushion| 1
36 [Q/ZB285-7G1/4 Y Plug| 1
s37 [0ST 80X70X6 FLEf Seal ring| 1
s38 | d70X $8O X3 4 B Snap ring| 1
39 [C70B1-K6300-1 1% Guide sleeve| 1
40 |SF-1 65X60X35 N B A Bushing| 1
s41 |D 80X 25X2.5 LA X HEFR Wearing| 1
§ | 42 |HD-5TC-4 EE Piston| 1
)/\. 43 |IST 60X 70 X6 ty 3 Seal ring| 1
j’”’\)}o s44 |DKB 60X74X8/11 vyl Dust ring| 1
21 45 |YI8T3J-2 IE] e 2 & 0il return joint| 1
s [1507110002 BEE Repair kit| 1

47




B34 A 7t L (B 50

5. 0t A& F w43 B 4 /5. 0tOPTION TABLE FOR LIFT CYLINDER

BABE (F54) #E(F55) RI®E
F1G. 34 LIFT CYLINDER (2_STAGE MAST) Lift cyl (Number4) Chain (Number5) Liftung height
50480-11000-3. 0 50480-08000-3. 3 M300
50480-11000-3. 3 50480-08000-3. 5 M330
50480-11000-3. 5 50484-16000-6. 5 M350
50480-11000-3. 75 50480-08000-5. 5 M375
50480-11000-4. 0 50480-08000-4. 2 M400
50480-11000-4. 3 50480-08000-4. 5 M430
50480-11000-4. 5 50480-08000—-4. 75 M450
50480-11000—-4. 75 50480-08000-5. 0 M475
50480-11000-5. 0 70480-08000-5. 0 M500
50480-11000-5. 5 70480—-08000-5. 5 M550
50480-11000-6. 0 70480-08000-6. 0 M600

— 0

e

48




B34 A 7t L (B 50

7.0t F %% B /7. 0tOPTION TABLE FOR LIFT CYLINDER

R mE (F54) g% (FF5) R E
FIG. 34 LIFT CYLINDER (2_STAGE MAST) Lift cyl (Number4) Chain (Number5) Liftung height
50480-11000-3. 0 50480-08000-3. 3 M300
50480-11000-3. 3 50480-08000-3. 5 M330
50480-11000-3. 5 50484-16000-6. 5 M350
50480-11000-3. 75 50480-08000-5. 5 M375
50480-11000-4. 0 50480-08000-4. 2 M400
50480-11000-4. 3 50484-08000-4. 5 M430
50480-11000-4. 5 50484-08000-4. 75 M450
50480-11000-4. 75 50480-08000-5. 0 M475
50480-11000-5. 0 70480-08000-5. 0 M500
50480-11000-5. 5 70480-08000-5. 5 M550
50480-11000-6. 0 70480-08000-6. 0 M600

— 0

e

49




I35 {5 4tk #T

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 %
FIG. 35 TILT CYLINDER Ttem Code No Cition Description Q'ty| Remark
Al |50480-15000 1 A4 e L Tilt cylinder| 2 CLD
1 |SF-1/® 55X & 50X60 0 B A& Bushing| 1
2 |uNgQx-3 HLAR R R Tilt cylinder| 1
3 |UNgQx-4 7EE A Rod,piston| 1
4 |UN8QX-1 R Ear ring| 1
5 |GB5785-M16 X 1. 5X70 Lo Bolt| 1
6 |GB93-16 ] Washer, lock| 1
7 [GB6171-M16X1.5X15 ¥2 4 Nut| 1
8 [GB1152-76-M10-1 biikaih Fitting| 1
9 [Sd72X d50X42 BRHATE Bushing| 1
s10 |LBH 50 X58X5/6.5 7 < B Wearing| 1
s11 |ISI 50X60X6 =) Airproof ring| 1
s12 |S- 50X d65.1X6.3 R A7 A A Sitefeng| 1
13 [SF-1/ 55X & 50X 30 3 T AR Bushing| 1
14 |UNSQX-2 4 Guide sleeve| 1
s15 |GB3452. 1-112X 3. 55 0% [ O-ring | 1
s16 | $109.6X d 115X 1.5 4 [ Snap ring| 1
s17 |GB3452. 1-106 X 3. 55 07! [ O-ring | 1
18 [TZT6450-K HEE Adjust-sleeve | 1
s19 |GB1235-55X% 3. 1 07! [ O-ring | 2
20 |GB78-M8X20 R E B AT Screw| 1
21 |UN8QX-5 EE Rod| 1
; s22 |0ST 115X100X9 JL# Seal| 2
- \M Q/ \” 523 D 115X20X2.5 AR % A Wearing| 1
-’a\/\ \ 2 s24 |®100X ® 115X 3 % Snap ring| 2
“ 25 [GB5783-M8 X 25 LY ES Bolt| 4
26 |[GB93-8 7 Washer, lock| 4

50




I35 {5 4tk #T

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 %
FIG. 35 TILT CYLINDER Ttem Code No Cition Description Q'ty| Remark
27 |GB97.1-8 I Washer| 4
28 [50480-00015 PR 4% 2 Limit board 2| 1
29 150480-00014 B Pin| 2
30 [50480-00012 RALAR 1 Limit board 1| 1
s |1507110401A BE A Repair kit| 1

51




I35 {5 4tk #T

4}y 41 3% F & /TILT CYLINDER OPTION TABLE

FIG. 35 TILT CYLINDER s LERL
ilt cylinder L Angle
50480~ 15000-1 5 _12°
50480-15000-2 6° -6°
50480-15000-3 3° -6°
50480-15000-4 6° —-10°

52




E36 TR (FH2E &)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

=1 % > % 31 1 5
FIG. 36 MAST (FULL FREE 2 SRAGE MAST) |7~ FERE )RR FEA A S
Ttem Code No Bdition Description Q'ty Remark
Al — T (AZLEHE)  Mast (full free mast) 1
1 |50480-07000 R End roller| 4
2 |GB874. 1-55 [ Snap ring| 4
3 [50482-01000 ST B Outer mast| 1 A
——70482-01000 ST Z Bk Outer mast| 1 B
4 |JB7940. 1-M10X 1 AT Fitting| 2
5 150480-00011 Hl1 F Bushing| 2
6 [50480-00010 X E R Cap| 2
e 7 |GB97.1-22 # Washer| 4
8 |GB93-22 ] Washer, lock| 4
% 9 |GB5785-M22X 1. 5% 130 B Bolt| 4
10 |GB5785-M12X 1. 25X 55 3 A Bolt| 8
11 [GB93-12 g Washer, lock| 8
12 |GB97. 1-12 ] Washer| 8
13 [50480-09000 MR 5 Side roller| 4
14 150480-00003 MR®FE Side roller spacer| 8
15 [50480-00004 Lk Shim| # %
S 16 |50482-02000 EREEY Inner mast| | A
NS —[70482-02000 EREEY Inner mast| 1 B
| 17 [50480-00006 B Silpper| 2
W ;_‘, 18 [50480-00005 VR 4 Shim| #% %

53




36 |18 (&4 EE) 5.0t|]% % F %/5. 0tMast Optional parts

RiwEE SMTRE R (FF3) WITRE R (F516) &ix
FIG. 36 MAST (FULL FREE 2 SRAGE M'AST) Liftung height Outer mast (Number3) |Inner mast (Numberl6) Remark
7250 50482-01000-2. 5 50482-02000-2. 5
7270 50482-01000-2. 7 50482-02000-2. 7
7300 50482-01000-3. 0 50482-02000-3. 0
7350 50482-01000-3. 5 50482-02000-3. 5
7375 50482-01000-3. 7 50482-02000-3. 7
7400 50482-01000-4. 0 50482-02000-4. 0

54



36 |18 (&4 EE) 7.0t 14 3% F % /7. 0tMast Optional parts

RiwEE SMTRE R (FF3) WITRE R (F516) &ix
FIG. 36 MAST (FULL FREE 2 SRAGE M'AST) Liftung height Outer mast (Number3) |Inner mast (Numberl6) Remark
7250 50482-01000-2. 7 70482-02000-2. 5
7270 70482-01000-2. 7 70482-02000-2. 7
7300 70482-01000-3. 0 70482-02000-3. 0
7350 70482-01000-3. 5 70482-02000-3. 5
7375 70482-01000-3. 7 70482-02000-3. 7
7400 70482-01000-4. 0 70482-02000-4. 0

=
o
A
= \,a?
. \H
\:\;.

55



K37 BAWE(HE2LEH)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 %E
FIG. 37 LIFT CYLINDER(FULL FREE 2 SRAGE MAST) Lten Code No o Description Oty| Remark

Al — RFMAE (FRA H B Lite evlinder(ull free 2 srage mas)| |

L& 7 N 1 |GB5786-M20X 1. 5% 60 AR Bolt| 3
=8~ ,_ 8 — //ﬂ 2 |GB93-20 g Washer, lock| 3
g QR RN 3 |oB97. 1-20 I Washer| 3
-8 T e, T —-o B 4 150482-11000 7 A F i Lift cyinder L| 1
g R 2 1§—9 5 |CD50HC-7J7100-2 72 B K Joint| 1
B 6~ g Wl 6 |6BI235-45X3.5 o & O-ring| 1
N e T - 1 [_s7_[Dri60 by 2 Dust ring| 2
L B 5T o [Jo | s8 [#60x #70X3 e Snap ring| 2
16— J 1 19—t s9 [ISI 60X70X6 i 4t Seal ring| 2
: /28. o U 10 |C70B2-74300-1 H1 % Guide sleeve| 2

A % 7 \ Yo sil [6B1235-85%3. 1 0¥ B O-ring| 2

(OF @é/’»\\”‘ 12 |SF-1 65X60 X35 3 Tl A Bushing| 2

A -ﬁ‘\ ik s13 |975.2X 80X 1.5 %8 Snap ring| 2

& e s14 [6B1235-80%3. 1 0% O-ring| 2

gé U 15 [C70B2-74300-3 VALY i Rod, piston,L| 1
» 16 |CKM09-SH022-6 REE Spacer| #% %

33— 7 s17 |D 80X 25%2.5 FLH X R Wearing| 2

" ?9/ }%4: 18 [cp70IHD-74100-5 7 L Cylinder body,L| 1
b 10— I%S/ 19 [GB119-A10% 25 B A 44 Pin| 2
5% Hl— 146 20 |JB982-8 i Washer| 2

6l — ) #—Q| /48 21 [HC234A0-52612 WA Plug| 2
50— 11— - 22 |GB5786-M30 <2 X80 g Bolt| 1
s @\ o L23 |6B93-30 #H [E Washer, lock| 1

Q)‘ Vil 24 [GB97. 1-30 g Washer| 1

L 25 [50482-00002 S8 E R Stopper| 1

26 150482-00001 T LA Cylinder wheel| 1

56




K37 BAWE(HE2LEH)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

FE TR WAk T 4 A wH ]  #E

FIG. 37 LIFT CYLINDER(FULL FREE 2 SRAGE MAST) |, con M Sdition Description Q'ty| Remark
27 150482-08000 5 Chain| 2
o N 28 |50480-06000 G A Sheave| 2
8T~ , 3 @ /’ﬂ 29 [6B874.1-55 =1 Snap ring| 2
,1:@2210// o 3:4 RN 30 |GB6171-MI6X 1.5 42 Nut| 2
& T R T —d D 31 |GB5786-M16X 1. 5X70 47 o Bolt| 2
IO oy o 1?—8 32 |GB6171-M12x 1. 25 ] Nut| 4
1| 6 Pty 20| 33 |GBI3-12 ] Washer, lock| 4
iR T =S, 1 |34 |GB96. 1-12 # Washer| 4
1 B e —o [J21 | 35 [50480-00009 0 Support| 2
16-9)) 147 19— 36_[50480-00008 AT U-bolt| 2
: 28 3 37 [50482-15000 B AS 7 H T Lift cyinder| 1
8 " 7 "\ Vg ny,| 038 [DHI00 b7 4 B Dust ring| 1
@ @:5:/'(\33‘ p39 |IST 100X 115X9 i Seal ring| 1
B > 40 [JA5T3Q-1 E Guide sleeve| 1
< i 41 |SF-1 105X 100X 40 AE A Bushing| 1
gé U p42 |GB1235-130X3. 1 A O-ring| 1
» 43 |Y050-05-2 s EAT Rod, piston| 1
13— p44 [D 130X 30X3 FL I Wearing|[ 1
y ?9/ |44~ pd5 | @ 115X 130X 3 el Snap ring| 1
~ 0= Ijg/ p46 [0ST 130X 115X 9 A, Seal ring| 1
5% 41— I 47 |CD50HC-Z5200-3 IR Cylinder body| 1
6 — b =G| /48 48 [61/4 W Muffler| 1
60— 41— - 49 |0 17.3X &2.3X48. 5 54 Spring| 1
s @\ o L8O |229L0-82551 GRS Valve core| 1
@i ad 51 |GB5786-M24 X2 %90 Lo Bolt| 4
’ i 52 |GB93-24 # B Washer, lock| 4
53 [GB97.1-24 ] Washer| 4

57




K37 BAWE(HE2LEH)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

F5 TR A FHA LW | &E
FIG. 37 LIFT CYLINDER(FULL FREE 2 SRAGE MAST) |, Codo No o Description Q0'ty|  Remark
54 [GB6171-M24 X2 3 Nut| 4
s | N 55_[50480-08001 e Nut| 4
S=grT— ,_t 5’®//ﬂ 56 |GB91-3. 2X 40 Fo# Pin| 4
111(;@2210’/ o 3:4 - 15 57 |GB91-4X25 pilkis! Pin| 8
-8 1 R, e T iy B 58 [GB97.1-10 i Washer| 8
N “vaos 0859 T50480-08004 S Pin| 4
. Pty 20| 60 |GB5T86-M12X 1. 25X 45 42 e Bolt| 2
79”7 } gé; - { I=Rls-L | 61 |GB93-12 B Washer, lock| 2
p B e —e o | 62 [oBo7. 1-12 # 8 Washer| 2
16_9)‘ b 147 19— 63 |50482-12000 I L Lift cylinder R[ 1
: /28_ i 1 64 |[GB70.1-M8X20 BEAT Screw| 4
8 % 7 \ Ly e | 65 |CD5OHC-24200-10 K Z Bottom cover| 1
G B Ny | 66 |GB3452. 1-30X2. 65 o & O-ring| 1
P fi5{"\ h 67 [53658-43011 i g Bonnet| 1
Al B 68 |017.6X & 1.6X66 W Spring| 1
gé J 69 [53658-43021 "] Seat| 1
» 70 [53658-43001 &% Valve core[ 1
B—L 71 [CD70JHD-74200-6 H L1 Cylinder body,R[ 1
" ?9/ el 72 |CD50HC-ZJ7100-4 4G EA Rod, piston,R| 1
= =17 1507110003 BB Repair kit| 1 |resr 1ire eytinder
B2 11— 146 p [1507110202 BEE Repair kit| 1 |Front 1ift eylinder
mf: 22— | 18
! 4
60 —¢ R
|
|

58



K37 BAWE(HE2LEH)

#F w4 3% B 4 /0PTION TABLE FOR LIFT CYLINDER

FIC. 37 AL (F54) BRI A (FF63) BRI L (F F37) RIEE
* LIFT CYLINDER (FULL FREE 2 SRAGE MAST) Lift cyl L (Number4) Lift cyl R (Number63) | Lift cyl (Number37) |Liftung height
50482-11000-2. 5 50482-12000-2. 5 50482-15000-2. 5 2250
o ] | 50482-11000-2. 7 50482-12000-2. 7 50482-15000-2. 7 2270
=g i z\ﬁ & /’ﬂ 50482-11000-3. 0 50482-12000-3. 0 50482-15000-3. 0 2300
n/é} N e. Tt _oui_p [50482-11000-3.5 50482-12000-3. 5 50482-15000-3. 5 7350
& T X \i‘f —d B 50482-11000-3. 75 50482-12000-3. 75 |50482-15000-3. 75 7375
g "R 8—3 Wg 50482-11000-4. 0 50482-12000-4. 0 50482-15000-4. 0 7400
e 6~ A
67— = 4
N e ] s
; 66 —
7 \ 12 ;
ZU 657 4 -3 O
-8 g 14 T 19—
' 28
31
8 /0 30\ %
’ A e
@o ,ij,/’/'//.\. a
Y N
M
I
f
% |
38/ //.
1T | d—
63 10— 65—
| 46—
_ 11—
62
5 . 4
61 — 4 42—
s 4
60 —

59



K37 BAWE(HE2LEH)

#F w4 3% B 4 /0PTION TABLE FOR LIFT CYLINDER

yapge —
FIG. 37 LIFT CYLINDER(FULL FREE 2 SRAGE MAST) %T il RA®E
Chain (Number27) Liftung height
50482-08000-2. 5
7250
sL° 7 N 50484-08000-3. 6 7270
9:§}’ 211"; ,_ 15— /’ﬂ 50484-08000—4. 0 7300
,11(;@} I o 3::' o 15\5 50484-08000-4. 8 2350
- T— ] = 50484-16000-6. 5 7375
ol T0~% Nns N —b 168 _ _
]13;0} %93\ . P2 ggé = ; 50484-08000-5. 5 7400
- -
| 6[“ 4\ /
rz’B 66 H: 1
K4 65//‘n 13~ Du
18] g 1" 19—
28
A A /29 30\31\
8 2) AT~
O BNy
~ " 34
I
|
6 U
Le 8 -
19 [dle
63— 10— 65—
| —
o S |1
fl — + §2— /48
60— \-

60



E38 1T# (Z% 28 )

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FT1G. 38 MAST (FULL. FREE 3 SRAGE MAST) Ltem Code No Ediion Description Q'ty| Remark

Al — TR (ZZAEHE)  ast(full free 3 srage mast)| 1
5048007000 R End roller| 8
GB874. 1-55 4 B Snap ring| 8

50484-01000 ST B Outer mast| 1 A

70484-01000 ST Z Bk Outer mast| 1 B
JB7940. 1-M10X 1 AT Fitting| 2
5048000011 Hl1 F Bushing| 2
5048000010 X E R Cap| 2
. GB97. 1-22 H Washer| 4
% GB93-22 ] Washer, lock| 4
GB5785-M22 X 1. 5 130 Loy Bolt| 4
GB5785-M12 X 1. 25X 55 3 A Bolt| 16
GB93-12 g Washer, lock| 16
GB97.1-12 ] Washer| 16
j§ 50480-09000 MR 5 Side roller| 8
50480-00003 MR %% 8 & Side roller spacer| 16
50480-00004 LES Shim| OD

5 50484-03000 CNE: 94 Middle mast| 1 A

I Jﬂl% /1 b ——70484-03000 EIRESY Middle mast| 1 B

ﬁ@ P 17 [50484-02000 P8R Bk Inner mast| 1 A

J@R\ _ /1 4 /\@\\/‘11 —— [70484-02000 IREESY Inner mast| I B
' ﬁ@ﬂ it 18 _[50480-00006 R Silpper| 4
17 12 19 [50480-00005 L Shim| OD

61




E38 1T# (Z% 28 )

5.0t 1223 % /5. 0tMast Optional parts

SMTRE R (F53) WITRER(FZ1D | FITEEK(FEF16) BAEE
FIG. 38 MAST (FULL FREE 3 SRAGE MAST) Outer mast (Number3) Inner mast (Numberl7?) |Quter mast (Numberl16) [Liftung height
50484-01000-4. 0 50484-02000-4. 0 50484-03000-4. 0 5400
50484-01000-4. 35 50484-02000-4. 35 50484-03000-4. 35 S435
50484-01000-4. 5 50484-02000-4. 5 50484-03000-4. 5 5450
50484-01000-4. 8 50484-02000-4. 8 50484-03000-4. 8 5480
50484-01000-5. 0 50484-02000-5. 0 50484-03000-5. 0 S500
50484-01000-5. 5 50484-02000-5. 5 50484-03000-5. 5 S550
50484-01000-6. 0 50484-02000-6. 0 50484-03000-6. 0 S600

=
A7 =7
T

\

62



E38 1T# (Z% 28 )

7.0t 123 F%&/7. 0tMast Optional parts

SMTRE R (F53) WITRER(FZ1D | FITEEK(FEF16) BAEE
FIG. 38 MAST (FULL FREE 3 SRAGE MAST) Outer mast (Number3) Inner mast (Numberl7?) |Quter mast (Numberl16) [Liftung height
70484-01000-4. 0 70484-02000-4. 0 70484-03000-4. 0 5400
70484-01000-4. 35 70484-02000—-4. 35 70484-03000—-4. 35 S435
50484-01000-4. 8 70484-02000-4. 5 70484-03000-4. 5 5450
70484-01000-4. 8 70484-02000-4. 8 70484-03000-4. 8 5480
70484-01000-5. 0 70484-02000-5. 0 70484-03000-5. 0 S500
70484-01000-5. b 70484-02000-5. 5 70484-03000-5. 5 S550
70484-01000-6. 0 70484-02000-6. 0 70484-03000-6. 0 S600

=
A7 =7
T

\

63



B39 AWM (ZK L H @)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

F5 R BAR FH M 4 3 %iE

FIG. 39 LIFT CYLINDER(FULL FREE 3 SRAGE MAST) |, Codo No i tion Description Q'ty| Remark
Al — RAEE (ZHA BB Litt eylinder(full free 3 srage maso)| |
1 |GB5786-M30 X 2 X80 L Bolt| 2
2 |GB93-30 g Washer, lock| 3
3 |GB97.1-30 ] Washer| 3

8 4 |50484-08000 % & Chain| 2 A
——|70484-08000 HE & Chain| 2 B

5 |[GB5785-M30x2x110 A Bolt| 1
6 |50482-00002 i E R Stopper| 1
7 [50482-00001 F LA Cylinder wheel| 1
8 150484-16000 fE % Chain ass'y| 2
9 |50480-06000 HEB Sheave| 4
10 |GB874. 1-55 [ Snap ring| 4
11 |50480-00008 AT U-bolt| 2
634 12 |50480-00009 1 Support| 2
gfj o 13 [GB6171-M16X1. 5 825 Nut| 2
14 [GB5786-M16x1.5X70 Lo Bolt| 2
_’f—’/7_/' 15 |GB6171-MI12X1. 25 425 Nut| 4
43/8 - 16 |GB96. 1-12 g Washer| 4
o il 17 [6B93-12 # Washer, lock| 4
1"@;;? 18 |50484-11000 A F i Lift cylinder| 2
Sl i g s19 |DH-60 N ] Dust ring| 1
=t \_/"5 520 |©60X D70 X3 14 8 Snap ring| 1
o iﬂh s21 |IST 60%x70%6 %} Seal ring| 1
| 57 22 |JA5T3J-1 = Guide sleeve| 1
Q) 23 |SF-1 65X 60X45 A A& Bushing| 1
s24 |GB3452. 1-® 73X 3. 55 WA O-ring| 1
25 |JA5T3J-2 E E A Rod,piston| 1

64




B39 AWM (ZK L H @)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

F5 R BAR FH M 4 3 %iE
FIG. 39 LIFT CYLINDER(FULL FREE 3 SRAGE MAST) |, M Sition Description 0'ty| Remark
26 [CKM09-SH022-6 HEE Bushing| 0D
27 [BZ-02-®34 %2 W 22 3% B Snap ring| 1
28 [CKM09-SH022-4 EE Piston| 1
s29 |®80X25%X2.5 LA X I Wearing| 1
IS s30 | 70X ®8O X3 4 Snap ring| 1
s31 |0SI 80X70X6 EEa) Piston seal| 1
32 |JA5T37-3 AR Cylinder body| 1
33 [229L0-82551 & Stop valve| 1
34 [24389-46021 4% Spring| 1
35 |GB97.1-10 ] Washer| 16
36 |GB91-4 X 25 FF 0 44 Pin| 16
37 [50480-08001 32 £ Nut| 8
38 |GB6171-M24 X2 2 Nut| 8
g;:# 39 |GB91-3.2X 40 7 o4 Pin| 8
GIJ 60 40 [50480-08004 Gikiskic Pin| 8
. 41 |GB97.1-20 ] Washer| 1
, /i 42 |6B93-20 I Washer, lock| 1
45:8 -~ 43 |OB5786-M20X 1. 5% 60 ¥t Bolt| 1
16_92; 44 [50484-15000 AR i Lift cyinder| 1
| 53— it p45 |DH100 B Dust ring| 1
ii: i o i p46 [IST 100X 115X9 4 Seal ring| 1
}54g 4 47 [JAST3Q-1 A Guide sleeve| 1
S0— o | 48 |SF-1 105X 100X40 IGE Bushing| 1
Q p49 [6B1235-130%3. 1 0 B O-ring| 1
) 50 |D50860700-2 7E E A Rod, piston| 1
p51 |®130X30X3 TR X AR Wearing| 1
p52 | P 115X 130X 3 4 [# Snap ring| 1

65




B39 AWM (ZK L H @)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

F5 R BAR TH 4 3 %iE
FIG. 39 LIFT CYLINDER(FULL FREE 3 SRAGE MAST) |, M sition Description Q0'ty| Remark
p53 |0ST 130X115X9 T2 Piston seal| 1
54 [JA5T3Q-3 FLAR Cylinder body| 1
55 [G1/4 M Muffler| 1
56 [229L0-82551 & Stop valve| 1
8 57 [24389-46021 e Spring| 1
58 |GB97.1-24 HJE] Washer| 4
59 |GB93-24 # Washer, lock| 4
60 |GB5786-M24x2x100 e Bolt| 4
61 |GB5786-M16X 1. 5% 50 A Bolt| 2
62 [GB93-16 i Washer, lock| 2
63 |GB97.1-116 ] Washer| 2
s (1507110001 1578 a1, Repair kit| 1 [rear 1itt cylinder
p [1507110201 1678 a1, Repair kit 1 |Front lirt cylinder

63y

62—

61— 60
/__/—_7 f
5—F e
46— 1 ‘5]‘—

66



B39 AWM (ZK L H @)

#F w4 3% B 4 /0PTION TABLE FOR LIFT CYLINDER

RAWE (F518) R AR T (F F44) RIEE
FIG. 39 LIFT CYLINDER(FULL FREE 3 SRAGE MAST) Lift cyl (Numberl8) Lift cyl (Number44) Liftung height
50484-11000-4. 0 50484-15000-4. 0 S400
50484-11000—-4. 35 50484-15000—-4. 35 5435
50484-11000-4. 5 50484-15000-4. 5 5450
50484-11000-4. 8 50484-15000-4. 8 5480
IS 50484-11000-5. 0 50484-15000-5. 0 S500
50484-11000-5. 5 50484-15000-5. 5 5550
50484-11000-6. 0 50484-15000-6. 0 S600

67




B39 AWM (ZK L H @)

5. 0t A& F w43 B 4 /5. 0tOPTION TABLE FOR LIFT CYLINDER

#5E(FF4D #HE (FE8) R E
FIG. 39 LIFT CYLINDER(FULL FREE 3 SRAGE MAST) Chain (Numberd) Chain (NumberS) Lifrung height
50484-08000-4. 0 50484-16000-4. 0 $400
50480-08000-3. 1 50484-16000-4. 35 S435
50480-08000-3. 1 50484-16000-4. 5 $450
50484-08000-4. 8 50484-16000-4. 8 $480
8 50480-08000-3. 5 50484-08000-3. 6 S500
50484-08000-5. 5 50484-08000-4. 0 S550
50480-08000~4. 2 50480-08000-3. 3 S600

68




B39 AWM (ZK L H @)

7.0t F %% B /7. 0tOPTION TABLE FOR LIFT CYLINDER

#5E(FF4D #HE (FE8) R E
FIG. 39 LIFT CYLINDER(FULL FREE 3 SRAGE MAST) Chain (Numberd) Chain (NumberS) Lifrung height
50480-08000-3. 0 50484-16000-4. 0 $400
50480-08000-3. 3 50484-16000-4. 35 S435
50484-08000-4. 8 50484-16000-4. 5 $450
50480-08000-3. 5 50484-16000-4. 8 $480
) 50484-16000-6. 5 50484-08000-3. 6 S500
50484-16000-7. 0 50484-08000-4. 0 S550
50480-08000—4. 3 50480-08000-3. 3 S600

69




Bl40 WRTIRE B RS (FH)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 40 2-STAGE HYDRAULIC SYSTEM MAST (TWO-THROW) |, M Sition Description 0'ty| Remark
Al 7 [j%%ﬁ%%éfﬁ Hydraulic system mast 1
1 |JB8870-16 i 4 Clip[ 4
@ 2 [30486-00002 i Hose| 2
L _@;J 3 |S552-102370 1L Tie| OD
Z\E 4 |30486-01000 A F T iy = Three way| 1
5 |GB97.1-8 HJE] Washer| 1
. 6 |GB93-8 # Washer, lock| 1
() 7 |GB5783-M8X 25 TN Bolt| 1
8 150486-01000 PR 3 1] Flow regulator| 1
9 [50486-00002 Bk Joint| 1
10 |GB3452. 1-25X2. 65 WA O-ring| 1
11 [50486-00001 AT 3 Hose H.P[ 1
12 [50486-02000 — @k Three way| 1
13 |GB3452. 1-24. 3X 2. 65 0¥ & O-ring| 1

70




B4l WRTIRER RS (ZF)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

FIG. 41 2-STAGE HYDRAULIC SYSTEM MAST (THREE-THROW) e FRE i ggﬁ% jg.% ﬁ.;#( wiE
Ttem Code No Edition Description Q'ty Remark

Al — FRITEEH R (ZH) v wiratic st mstamreeiron| ]

i 1_|JB8870-16 il Clip| 4

| ?@ . 2 30486-00002 R flose] 2

:\ = |é@;:\\' e 3 8552-102370 L Tie| OD

?\ | ! \\E’Q\m\f/ 4 130486-01000 AL B = Three way| 1

. b o e el

: = asher, lock| 7

A n - : g) 7 [GB5783-M8X 25 s Bolt| 1

\-@ / /23 ; : -1 8 [50486-01000 PR 3 1] Flow regulator| 1

@ /26 | P29 [50486-00002 B3k Joint| 1

AN l 10 [GB3452. 1-25X 2. 65 0 O-ring| 1

\\J’\\\@ T " [T11_[50a86-00001 BRI Hose H.P| 1

6 | HFEE ose H.

il s N AL | 12 |50486-02000 BTy Three way| 1

| % | ﬁ\!\ | 13 |GB3452. 1-24. 3X 2. 65 0% & O-ring| 1

§t_ | 17 S 14 |GB5782-M8X 50 s Bolt| 2

/?\/ T: 4, & ! w 15 |504865-00001 ERER Plate| 2

75 518 / %%\s | 16 |504865-00002 g Clip| 4

22 s g | 17 |GB5783-M8 X 20 TN Bolt| 2

P2 N\g | 18 |GB6170-MS8 e Nut| 2

0 1 ]0/ \?M 19 |504865-01000 A E AR Limit plate| 1

g Nt g L 20 _[504745-03000 B ERE Hose H.P| 1

ok ) ssdl” N 1 21 [504745-04000 B E R Hose H.P| 1

- i 29 |GB5783-M8 X 45 HE b Bolt| 2

lé 5/6/; 23 1504865-00003 & R E Hose H.P| 2 A
17 —— |70486S-00001 &R E Hose H.P| 2 B
24 |304885-02002 tE Sleeve| 1
25 1504865-00005 iy Pulley| 1

71




B4l WRTIRER RS (ZF)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

FIG. 41 ) , F5 TR &S T LT )| &E
. 41 2-STAGE HYDRAULIC SYSTEM MAST (THREE-THROW) | . M Sition Description Q'ty| Remark
26 [504865-00004 S Bolt| 1

=) e, %
= N
Z\E%f i\:@\i\q\\n\
| E’?@f_gf
PR & 2 _
o w . | #@%’L
e iz
2l e
A i | 1/3
&\W g1 dlc
16]]| ¢ A° | \4\3)\; |
1] e ' |
S Tl
i i 1 |
7”15\'\15 e \E} ﬁ\g \J
n®’ 13 \/%)QQ

)
20/ 21 1 V)
16 N 10 9/ |

) 19\ il \\_14 _

. 1
e T
{
18 5 6/1

72




B4l WRTIRER RS (ZF)

5.0t% B & %1% Fl /5. 0tSway hose Optional parts

& ERE (F523) B E
FIG. 41 2-STAGE HYDRAULIC SYSTEM MAST (THREE-THROW) , _
Hose H.P (Number23) Liftung height
504865-00003-3000 M300
. 504865-00003-3300 M330
?fil N 504865-00003-3500 M350
A !@551\\ \\\ 504865-00003-3750 M375
i | u>* \E?qa = 504865-00003-4000 M400
s | /EﬁgiF’ 504865-00003-4300 M430
27 ) u//Jgj 504865-00003-4500 M450
4 u y | @;% 504865-00003-4750 M475
77;?% /g il | =51 [504865-00003-5000 M500
%aaﬁgy /! 4 504865-00003-5500 M550
2| | [l [504865-00003-6000 M600
| _ o)
%§$**ms 56\€ $::

16 Y. 'l \ |

16[]| &~ ! S~ |

| /% | N\ I

ngt : 1 T :

o | I |

/‘I?\ b A, /&\ \\&j
22 1§

N o
z{ 2 1l /'jga
16 = oy )
19y N i
P\ ;§w“/ AURE
6.\ bl 16

73




B4l WRTIRER RS (ZF)

7.0t B & %1% F /7. 0tSway hose Optional parts

& JE R E (F523) BASHE

FIG. 41 2-STAGE HYDRAULIC SYSTEM MAST (THREE-THROW) Hose H.P (Number23) T
704865-00001-3000 M300
o 704865-00001-3300 M330
1 ?@} - 704865-00001-3500 M350
2": = t@;:\\\ § 704865-00001-3750 M375
‘% | ' \EJ%T(;} 704865-00001-4000 M400
-~ DI @j’ 704865-00001-4300 M430
2 D U= e 704865-00001-4500 M450
. % i - l Q@ 704865-00001-4750 MA75
i f £ : ]\" ~11704865-00001-5000 M500
@ /] | -2 1704865-00001-5500 M550
|l | . [704865-00001-6000 M600

A “
&\W .6 I
16 [ b
1‘6 /%/ | Wils
§|; | ="
L ki 1
I \\ LI \%ﬂ ,@\8

\
20/ 4 1l
16 S
AN It
: 15
B SSTH 16
§
18 5 6/1

74




Bl42 WRTIRER RS (HE)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %

FIG. 42 2-STAGE HYDRAULIC SYSTEM MAST (FOUR-THROW) Ltem M Cition Description 0'ty| Remark
Al — FRITRE R R (IWHK)  2-stage hydraulic system nast (four-throw) 1
1 |JB8870-16 i 4 Clip| 4
2 [30486-00002 & Hose| 2
3 |S552-102370 ik Tie| OD
~ 4 [30486-01000 AT i = 3 Three way| 1
e 5 |GB97.1-8 ] Washer| 13
2 6 |0B93-8 7 g Washer, lock| 13
% . 7 |GB5783-M8X 25 3 A Bolt| 1
Tf:g 8 [50486-01000 PR 3 &) Flow regulator| 1
| 9 [50486-00002 Bk Joint| 1
S [T10 [oB3a52. 1-25}2. 65 0% B 0-ring| 1
| 11 [50486-00001 I ERE Hose H.P| 1
| 12 [50486-02000 =@ Bk Three way| 1
\%ﬁ‘ 13 |GB3452. 1-24. 3X 2. 65 0¥ & O-ring| 1
B 14 15047455-04000 BERE Hose H.P| 1
|| 15 504745503000 B ERE Hose H.P| 1
\;mj | 16 |GB5782-M8 X 50 HE A Bolt| 4
g 17 |504865-00001 T EKER Plate| 4
18 |504865-00002 e Clip| 8

19 |504865-00003 & R E Hose H.P| 4 | Fig.41/A

—— 704865-00001 "R E Hose H.P| 4 | Fig.41/B
20 [504865S-01000 & B AR A Limit plate| 1
21 |GB6170-M8 25 Nut| 4
22 [GB5783-M8 X 20 LY ES Bolt| 4
23 150486501000 e B AR A Limit plate| 1
24 |504745-03000 & R E Hose H.P| 1
25 |504745-04000 & R E Hose H.P[ 1

75




Bl42 WRTIRER RS (HE)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Ci. 49 Fe =K A JR A FH M 4 K | &E
. 2-STAGE HYDRAULIC SYSTEM MAST (FOUR-THROW) Ttem Code No Rdition Description Q'ty Remark
26 |GB5783-M8X 45 Lo Bolt| 4
27 1304885-02002 it E Sleeve| 2
28 [504865-00005 R Pulley| 2
29 150486500004 2 Bolt| 2

76




Bl43 MR 2B mIRER AL (FE)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 43 FULL FREE 2-STAGE HYDRAULIC SYSTEM MAST (TWO-THROW) Ttem Code No Edition Description Q' ty Remark
A1 —_ FRABETRESR R (FH)  Full free 2-stage hydraulic systen nast (two-throv) 1
1 [504875-00001 ¥k Joint| 2
a 2 |504875-00002 BERE Hose H.P[ 1
Wb 3 150486-01000 PR 3 1] Flow regulator| 1
| | 4 |GB3452.1-24.3%2.65 0 B 0-ring| 1
| 5 [50486-02000 gk Three way| 1
I 6 [50486-00001 BRI EEE Hose H.P[ 1
| i 7 [50486-00002 B Joint| 1
| @*@rﬁ 8 [GB3452. 1-25X 2. 65 0¥ H O-ring| 1
| ,—1 9 [GB5783-M8 X 25 Loy Bolt| 1
| 10 [GB93-8 i Washer, lock| 1
B 11 [GB97.1-8 $E Washer| 1
\ 12 |50487S-01000 El B #L 2 A F Middle cylinnder pipe| 1
|
g

&

-
;-

S TR S RS S L S R S e S SN - 15

(

77




Bl43 MR 2B mIRER AL (FE)

& B R % ik 4 /Sway hose Optional parts

BERE (F52) mArEE
FIG. 43 ruLL FREE 2-STAGE HYDRAULIC SYSTEM MAST (TWO-THROW) ) _
Hose H.P (Number2) Liftung height
50487S-00002-2500 7250
50487S-00002-2700 7270
G 50487S-00002-3000 7300
5\:_\‘ 50487S-00002-3500 7350
} 50487S-00002-3700 7370
v 50487S-00002-4000 7400
|
|
| -
| e
| —f
| |9
| } ‘
| \
|
| |
|
| \
|
| \
|
| n
. .
V72 S
I@‘ /’ 3 - | !
Qx\\" e | |
|
i //// / \\ i 8 } ‘
() Oﬁ 7 6 5 I
s / a || |
\ { ™
(S 29 =
~rgld \ g
\ 11
(@ I
-_/'\@é,_— 1

78




El44 MR 2EHIRER AL (Z5)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 44 FULL FREE 2-STAGE HYDRAULIC SYSTEM MAST (THREE-THROW) Item Code No Bdition Description Q' ty Remark

o FARLBHTRES. 25 (ZH) Full free 2-stage hydraulic system mast (three-throw) 1

30487S-00006 FHER Bracket| 1

GB97. 1-8 O Washer| 9

BG93-8 ] Washer, lock| 9

GB5783-M8 X 30 LY ES Bolt| 1

50487S-06000 e Pipe| 1 A

70487S-01000 g Pipe| 1 B

GB5783-M8 X 25 3 A Bolt| 5

GB6170-M6 24 Nut| 3

GB93-6 I Washer, lock| 3

GB97. 1-6 H ] Washer| 3

50487S-07000 T8 Guide| 1

50487S-00001 Bk Joint| 2

GB5783-M8 X 35 LS Bolt| 1

50474S-03000 & R E Hose H.P| 1

504745-04000 & R E Hose H.P| 1

50487S-04000 e Pipe|[ 1

GB5783-M8 X 45 B2 A Bolt| 2

504875-00009 $oih Block| 1

50487S-00010 & E R E Hose H.P| 2

50486-01000 PR 3% 1] Flow regulator| 1

50487S-05000 18 Guide| 1

50487S-00002 & ERE Hose H.P[ 1 Fig. 43

GB3452. 1-25X 2. 65 oW H O-ring| 1

50486-00002 kL Joint| 1

50486-00001 I EEE Hose H.P[ 1

50486-02000 ARk Three way| 1

79




El44 MR 2EHIRER AL (Z5)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 44 FULL FREE 2-STAGE HYDRAULIC SYSTEM MAST (THREE-THROW) Ttem Code No Edition Description Q' ty Remark

26 [GB3452. 1-24. 3X 2. 65 WA O-ring| 1

27 150487S-01000 E] [ﬁﬁﬁliﬁ&l@f% Middle cylinnder pipe 1

28 |50487S-03000 7 3 Cross connector| 1

29 |GB97. 1-30 $#H Washer| 1

30 |GB93-30 HJE] Washer, lock| 1

31 |GB5786-M30 X 2X80 Lo Bolt| 1

32 [GB6173-M16 X 1.5 2 Nut| 2

33 |GB93-16 g Washer, lock| 2

34 [504875-00004 fge Spacer| 1

35 |50487S-00003 Hh Shaft| 2

36 |50487S-02000 REHE Roller bracket| 1

37 [504875-00005 HE Bushing| 1

38 |50487S-00008 i Pulley| 1

39 |50487S-00007 BERE Hose H.P| 2

40 50487500006 RALE Limit set| 1

80




El44 MR 2EHIRER AL (Z5)

5.0t% B & %1% Fl /5. 0tSway hose Optional parts

= ERE (F518) & ERE (F539) WE (JFF5) A EE
FIG. 44 FuLL FRe 3-STAGE HYDRAULIC SYSTEM MAST (THREE-THROW) Hose H.P (Number18) Hose H.P (Number39) | Steel pipe (Number5) [Liftung height

504875-00010-2500 504875-00007-2500  |50487S-06000-2500 7250
504875-00010-2700 504875-00007-2700  |50487S-06000-2700 7270
504875-00010-3000 504875-00007-3000 504875-06000-3000 2300
504875-00010-3500 504875-00007-3500 504875-06000—-3500 2350
504875-00010-3700 504875-00007-3700  |50487S-06000-3700 7370
504875-00010-4000 504875-00007-4000  |50487S-06000-4000 7400

81




El44 MR 2EHIRER AL (Z5)

7.0t B & %1% F /7. 0tSway hose Optional parts

= ERE (F518) & ERE (F539) WE (JFF5) A EE
FIG. 44 FuLL FRe 3-STAGE HYDRAULIC SYSTEM MAST (THREE-THROW) Hose H.P (Number18) Hose H.P (Number39) | Steel pipe (Number5) [Liftung height

504875-00010-2500 504875-00007-2500 704875-01000-2500 7250
504875-00010-2700 504875-00007-2700 704875-01000-2700 7270
504875-00010-3000 504875-00007-3000 704875-01000-3000 2300
504875-00010-3500 504875-00007-3500 704875-01000-3500 2350
504875-00010-3700 504875-00007-3700 704875-01000-3700 7370
504875-00010-4000 504875-00007-4000 704875-01000-4000 7400

82




Bl45 MR 2B mIIRER RS (HE)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 45 FULL FREE 2-STAGE HYDRAULIC SYSTEM MAST (FOUR-THROW) Item Code No Bdition Description Q' ty Remark
A1 —_ FARLBETRES. F 5 (W) 1
1 |30487S-00006 FHER Bracket| 2
2 |6B97.1-8 i Washer| 13
3 |BG93-8 ] Washer, lock| 13
4 |GB5783-M8 X 30 LY ES Bolt| 2
5 [50487SS-03000 Lk Pipe|[ 1
——|70487SS-01000 Ll Pipe|[ 1
6 [GB5783-M8X 25 3 A Bolt| 7
7 [GB6170-M6 24 Nut| 6
8 |GB93-6 I Washer, lock| 6
GB97. 1-6 H ] Washer| 6
10 [50487SS-04000 T8 Guide| 1
11 [504875-00001 Bk Joint| 2
12 [GB5783-M8 X 35 LS Bolt| 2
13 |50487S-06000 e Pipe| 1 | Fig.44/A
——|70487S-01000 e Pipe| 1 | Fig.44/B
14 |504745-03000 & JE I E Hose H.P| 1
15 |504745-04000 5 JE Hose H.P| 1
16 [504875-04000 e Pipe|[ 1
17 |GB5783-M8 X 45 LY ES Bolt| 2
18 [5048755-02000 e Pipe|[ 1
19 [504875-00010 BERE Hose H.P| 4 Fig. 44
20 |50474SS-03000 & R E Hose H.P| 1
21 [50474SS-04000 & R E Hose H.P| 1
22 [50487S-05000 F1E Guide| 1
23 150487S-00002 B ERE Hose H.P[ 1 Fig. 43
24 150487S-05000 18 Guide| 1

83




Bl45 MR 2B mIIRER RS (HE)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 45 FULL FREE 2-STAGE HYDRAULIC SYSTEM MAST (FOUR-THROW) Ttem Code No Edition Description Q'ty Remark

25 150486-00001 RAREEE Hose H.P[ 1

26 |50486-00002 Bk Joint| 1

27 [GB3452. 1-25X2. 65 0% H O-ring| 1

28 [504875-01000 B 4T H L Middle cylinnder pipe| 1

29 [50487SS-01000 J\ Cross connector| 1

30 [GB97. 1-30 ) Washer| 1

31 [6B93-30 # Washer, lock| 1

32 |GB5786-M30 X 2 X80 Y A Bolt| 1

33 [GB6173-M16 X 1.5 Y2 Nut| 2

34 |GB93-16 ] Washer, lock| 2

35 |50487S-02000 REHE Roller bracket| 1

36 [504875-00004 = Spacer| 2

37 |50487S-00003 £z Shaft| 2

38 |50487S-00007 BERE Hose H.P| 4 Fig. 44

39 [504875-00005 HE Bushing| 2

40 |504875-00008 iy Pulley| 1

41 |GB3452.1-24.3X2.65 O M O-ring| 1

42 150486-02000 =@ Bk Three way| 1

43 [50486-01000 IR 2% 1] Flow regulator| 1

44 |504875-00009 S Block| 1

45 |504875-07000 F 18 Guide| 1

84




K45 R 2EHITEEFER 2% (WE) 5.0t% B & %1% Fl /5. 0tSway hose Optional parts

WE (F55) B E
FIG. 45 puLL FREE 2-STAGE HYDRAULIC SYSTEM MAST (FOUR-THROW) . . )
Steel pipe (Numberb) Liftung height

50487S5-03000-2500 7250

50487S55-03000—-2700 7270

50487SS-03000-3000 7300

50487SS-03000-3500 7350

5048755-03000-3700 7370

50487S5-03000—-4000 7400

e

W

85




K45 R 2EHITEEFER 2% (WE) 7.0t B & %1% F /7. 0tSway hose Optional parts

WE (F55) B E
FIG. 45 puLL FREE 2-STAGE HYDRAULIC SYSTEM MAST (FOUR-THROW) . . )
Steel pipe (Numberb) Liftung height

704875S-01000-2500 7250

704875S-01000-2700 7270

70487SS-01000-3000 7300

70487SS-01000-3500 7350

704875S-01000-3700 7370

704875S-01000-4000 7400

86




El46 =R 2B HIRER AL (Z5)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 46 FULL FREE 3-STAGE HYDRAULIC SYSTEM MAST (three—THROW) Ttem Code No Edition Description Q' ty Remark
A1 — SRAEMITRESR R 5 (ZH) Full free 3-stoge hydravlic system mast (three-throw) 1
1 |JB8870-16 i 4 Clip| 4
2 [30486-00002 & Hose| 2
3 |S552-102370 ik Tie| OD
4 [30486-01000 AT i = 3 Three way| 1
5 |GB97.1-8 ] Washer| 13
6 |GB93-8 ] Washer, lock| 13
7 |GB5783-M8X 16 3 A Bolt| 4
8 150486-01000 PR 3 1] Flow regulator| 1
9 [50486-02000 =Wk Three way| 1
10 |GB3452.1-24.3X2.65 Al O-ring| 1
11 [504885-00001 =@ Bk Three way| 1
12 |504885-00002 & R E Hose H.P| 1
13 [50486-00002 Bk Joint| 2
14 |GB3452. 1-25X 2. 65 O M O-ring| 2
15 |504885-02000 g Turn over| 1
16 |GB5783-M8X 20 LS Bolt| 4
17 |504885-01000 s Steel pipe| 1
18 |504885-00015 JEM Floor| 1
19 [GB97.1-30 i Washer| 1
20 |GB93-30 I Washer, lock| 1
21 |GB5785-M30x2x110 Y2 A Bolt| 1
22 1504885-03000 R4 Roller bracket| 1
23 |GB6173-M16X 1.5 92 Nut| 2
24 |GB93-16 # 7 Washer, lock| 2
25 1504885-00017 RS Spacer| 2
26 [50487S-00008 iy Pulley| 1

87




El46 =R 2B HIRER AL (Z5)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 46 FULL FREE 3-STAGE HYDRAULIC SYSTEM MAST (three—THROW) Item Code No Bdition Description Q' ty Remark

27 1504885-00013 T RIER3 Platen 3| 1

28 1504885-00012 & F3 Clip 3| 2

29 [504885-00011 B R ER Mounting plate| 1

30 |GB5783-M8X 50 B A Bolt| 5

31 |504885-00014 "R E Hose H.P| 2

32 [504875-00005 HE Bushing| 1

33 |504885-00016 L7 Shaft| 1

34 |504885-00010 T K ERA Platen 4| 1

35 [504745-03000 5 JE Hose H.P| 1

36 [504745-04000 & R E Hose H.P[ 1

37 1504885-00009 & k4 Clip 4| 2

38 |GB5782-M16 X 75 3 A Bolt| 1

39 |504885-00006 HE Washer| 1

40 [504885-00007 =S Spacer| 1

41 [504885-00008 it E Bushing| 1

42 50487500008 iy Pulley| 1

43 1504885-00005 B ERE Hose H.P| 2 A
—— [704885-00002 & R E Hose H.P| 2 B
44 |504885-00003 & E R E Hose H.P[ 1 A
—— 704885-00001 B RS Hose H.P| 1 B
45 1504885-00004 o Pulley| 1

88




El46 =R 2B HIRER AL (Z5)

5.0t% B & %1% Fl /5. 0tSway hose Optional parts

FIG. 46 FULL FREE 3-STAGE HYDRAULIC SYSTEM MAST (three-THROW)

& JE R E (F544)
Hose H.P (Number44)

& ERE (F543)
Hose H.P (Number43)

& JE e (F 531D
Hose H.P (Number31)

R’ItEE

Liftung height

504885-00003-4000

504885-00005-4000

504885-00014-4000

5400

504885-00003-4350 504885-00005-4350 504885-00014-4350 5435
504885-00003-4500 504885-00005-4500 504885-00014-4500 5450
504885-00003-4800 504885-00005-4800 504885-00014-4800 5480
504885-00003-5000 504885-00005-5000 504885-00014-5000 5500
504885-00003-5500 504885-00005-5500 504885-00014-5500 5550
504885-00003-6000 504885-00005-6000 504885-00014-6000 5600

N \
\

89




El46 =R 2B HIRER AL (Z5)

FIG. 46 FULL FREE 3-STAGE HYDRAULIC SYSTEM MAST (three-THROW)

7.0t B & %1% F /7. 0tSway hose Optional parts

& JE R E (F544)
Hose H.P (Number44)

& ERE (F543)
Hose H.P (Number43)

& JE e (F 531D
Hose H.P (Number31)

R’ItEE

Liftung height

704885-00001-4000

704885-00002-4000

504885-00014-4000

5400

704885-00001-4350 704885-00002-4350 504885-00014-4350 5435
704885-00001-4500 704885-00002-4500 504885-00014-4500 5450
704885-00001-4800 704885-00002-4800 504885-00014-4800 5480
704885-00001-5000 704885-00002-5000 504885-00014-5000 5500
704885-00001-5500 704885-00002-5500 504885-00014-5500 5550
704885-00001-6000 704885-00002-6000 504885-00014-6000 5600

90




Bl47 ZR 2B mIRER A% (HE)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 47 FULL FREE 3-STAGE HYDRAULIC SYSTEM MAST (FOUR-THROW) Item Code No Bdition Description Q' ty Remark
A1 —_— SRAEMITRESR R 5 (ZH) Full free 3-stage hydraulic system mast (three-throw) 1
1 |JB8870-16 i 4 Clip| 4
2 [30486-00002 & Hose| 2
3 |S552-102370 ik Tie| OD
4 [30486-01000 AT i = 3 Three way| 1
5 |GB97.1-8 ] Washer| 13
6 |GB93-8 ] Washer, lock| 13
7 |GB5783-M8X 16 3 A Bolt| 2
8 150486-01000 PR 3 1] Flow regulator| 1
9 [50486-02000 =Wk Three way| 1
10 |GB3452.1-24.3X2.65 Al O-ring| 1
11 [504885-00001 =@ Bk Three way| 1
12 |504885-00002 & R E Hose H.P| 1
13 [50486-00002 Bk Joint| 2
14 |GB3452. 1-25X 2. 65 O M O-ring| 2
15 [GB5785-M30x 2% 110 Lo Bolt| 1
16 |GB93-30 ] Washer, lock| 1
17 [6B97.1-30 i Washer| 1
18 |504875-02000 R Roller bracket| 1
19 |GB93-16 HJE] Washer, lock| 2
20 |GB6173-M16X1.5 92 Nut| 2
21 |50474SS-04000 5 JE Hose H.P| 1
22 5047455-03000 & R E Hose H.P| 1
23 1504885-10000 s Steel pipe| 1
24 [GB5783-M8X 20 LIy ES Bolt| 4
25 [50488SS-01000 g Turn over| 1
26 |504885-00011 EREER Mounting plate| 1

91




Bl47 ZR 2B mIRER A% (HE)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 47 FULL FREE 3-STAGE HYDRAULIC SYSTEM MAST (FOUR-THROW) Item Code No Bdition Description Q' ty Remark

27 1504885-00012 3 Clip 3| 2

28 1504885-00013 B R ERI Platen 3| 1

29 |GB5783-M8X 50 32 A Bolt| 7

30 |504885-00014 BERE Hose H.P| 4

31 [504875-00004 fBE Spacer| 2

32 [504875-00005 HE Bushing| 2

33 |50487S-00008 iy Pulley| 2

34 |50487S-00003 Hh Shaft| 1

35 |50488SS-00001 S Clip | 2

36 |50488SS-00002 TR IER Platen| 1

37 [504745-04000 = R E Hose H.P| 1

38 [504745-03000 = JE I E Hose H.P| 1

39 |504885-00010 K ERA Platen 4| 1

40 1504885-00009 &4 Clip 4| 2

41 |GB5782-M16 X 75 Lo Bolt| 2

42 1504885-00006 g Washer| 2

43 [504885-00007 = Spacer| 2

44 150487S-00008 i Pulley| 2

45 |504885-00005 & ERE Hose H.P| 4 | FIG.46/A

—— |704885-00002 & E R E Hose H.P| 4 | FIG.46/B

46 |504885-00007 HE Bushing| 1

47 1504885-00003 & R E Hose H.P| 1 | FIG.46/A

—— [704885-00001 & R E Hose H.P| 1 | FIG.46/B

48 504885-00004 i Pulley| 1

92




K48 # E A (FED

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %
FIG. 48 OPTION STEERING AXLE Item Code No ditio Description Q'ty| Remark
Al [50443A-01000 3 A Steering axle | 1
1 |L-2404100-00 T % 18] Knuckle L.H[ 1
2 |GB5783-M8 X 16 ¥2 4 Bolt| 12
3 |GB93-8 # Washer, lock| 12
4 |L-2401100-00 B AR R Steering axle | 1
5 [L-3412201-00 % 4 Pin| 4
6 [L-3412100-00 # A Link| 2
7 |GB9163-G30ES LS Bearing| 4
8 [L-3409100-02 HEEEE R Steering cylinder| 1
9 [L-2401111-00 FHLEE Cover| 2
10 |GB6171-M20X 1.5 92 £ Nut| 12
11 [L-3103202-00 ® B Bolt| 12
12 |L-3103203-00 REgEF Nut| 12
13 [L-3103201-00 B Wheel hub| 2
14 [GB812-M55X 2 (7] 42 £ Nut| 4
15 |GB8158-55 ] Washer| 2
16 [L-3103204-00 REg= Cover| 2
17 [6B297-32211 [l 4 VR T % 7K Bearing| 2
18 [GB297-32215 [l 4 VR T % 7K Bearing| 2
19 |GB9877. 1-95X 130X 12 kS 0il seal| 2
20 |L-2404200-00 RN Knuckle R.H| 1
21 |L-2404103-00 A ) 7R A Adjust the pad|[ 2
22 |L-2404104-00 e ) 7R A Adjust the pad|[ 2
23 |GB/T 3452.1-d45X5.3 0% & O-ring| 4
24 [L-2401113-00 THT & Cover| 2
25 [L-2404102-00 e Pin| 2
26 |[JDB-5-4524 El Vi V8 A Bearing| 8

93




K48 # E A (FED

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N TH 4 3 %

FIG. 48 OPTION STEERING AXLE Item Code No ditio Description Q'ty| Remark
27 |1.-3412319-00 RAETH AL B Bushing| 2
28 |GB301-198911 AF 3 K Bearing| 2
@\ 29 |L-3412329-00 AEEH AL E Bushing| 2
1 | 30 |GB/T 894-30 R 7 M 4 Retaining ring| 2
E \ " 31 |L-2401114-00 F Gasket| 4
" , ML 32 |JB/T7940. 1-95 B3 K VE AT 0il cup| 6
" 33 |L-3412307-00 XA A Adjust the pad| 2
- 0\1 m 34 |L-3412308-00 SCHE R B Adjust the pad| 2
» I 35 |L-3412309-00 XA AR Adjust the pad| 2
./ 36 |SF1-2. 5-6540 A B A Bearing| 4
\ "'\] 37 |GB93-12 3 44 Washer, lock| 2
I 38 [6B5783-M12 %25 LS Bolt| 2
i 39 |L-3412316-00 3 AR Baffle| 2
40 |L-3412305-00 F&c9:3 Brackets| 2
41 [GB5786-M20X 1. 5X55 Lo Bolt| 4
42 |GB93-20 ! Washer, lock| 4
43 [GB/T 78-M16 BE B AT Bolt| 2
44 |GB6170-M16 2 Nut| 2
45 [GB/T 7940. 2-M10X 1 JE VE AR 0il cup| 4
46 |GB/T 119.1-d 16 X35 B A 2 Pin| 2

94




Bl49 BhER%ZxE (L)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 49 OPTION CAB Ttem Code No Edition Description Q'ty Remark
Al |50450-00000 BRHERLER Cab| 1
1 |50450-01000 0 R Overthead guard| 1
2 |H30S25-00015-1 i Lock| 2
3 |H30S25-00015-3 AR £ Hook| 2
4 |H30S25-00015-2 7] Bt E Handle| 2
5 |GB93-8 7 Washer, lock| 12
6 [GB97.1-8 HE Washer| 12
7 |50450-00001 #HE Cap| 2
8 [30451-05000 LR Left bracket| 1
9 |GB6170-M8 A Nut| 4
10 |30451-04000 T4 Right bracket| 1
11 |50450-00004 EEE LE Bracket (R) | 1
12 [45450-00004 + G E W Glass| 1
13 [50450-00009 FEERBEHR S Sealing strip| 1
14 [30450-01500 R Rear Window| 1
15 [GB70. 1-M8X 35 B2 AT Screw| 8
16 |45464P2-00003 Rk [E Bracket| 2
17 [30451-00002 HAH Intake hood| 2
18 [30450-01800 Sk Gas Spring| 2
19 [60450-01009 L F Handle| 2
20 [GB818-M6X 20 HEAT Screw| 8
21 |GB93-6 2 Washer, lock| 8
29 |GB97. 1-6 H Washer| 8
23 |GB6170-M6 A Nut| 8
24 150450-00001 JE A X Bracket (L) | 1
25 130451-00004 S Rearview mirror| 2
26 5045002000 EE R Hand door (L) | 1

95




El49 ZRERZFX (L)
FIG. 49 OPTION CAB

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

g
Item

THRE
Code No

&S

Edition

ES IR CEA

Description

3k
Q'ty

%

Remark

27

30450-01012

MIEFEBEEH &

Sealing strip

28

30450-01400

(&

Glass

2

2
29 150450-00005 S Sealing strip| 2
30 |50451-00002 B Plug| 6
31 |GB5783-M16 X 40 W2 Bolt| 8
32 |GB93-16 7 Washer, lock| 8
33 |GB96. 1-16 HE Washer| 8
34 |GB6170-M16 2 A Nut| 4
35 [50450-00002 L H 4 Sealing strip| 1
36 5045000003 LR & Glass| 1
37 130450-01004 BEESY: Wiper| 1
38 |30450-01006 X Y Sealing strip| 1
39 |30450-01005 LR Plate| 1
40 130450-01600 WA & EYAT Wiper arm| 1
41 |GB5783-M8X 20 W2 Bolt| 4
42 |GB17880.1-M8 X 18 4 82 Nut| 4
43 150450-03000 TR Hand door (R) | 1
44 150450-00007 3 T3, 35 Glass| 1
45 150450-00006 M T o Glass| 2
46 150450-00008 M7 TR BEHE Sealing strip| 2

96




B50 i E R %Zx (L)

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR &N T L 3 %
FIG. 50 OPTION CAB Ttem Code No Edition Description Q'ty Remark
Al |50450A-00000 BRERZE Cabl 1
1 |50450A-01000 0 R Overthead guard| 1
2 |45450-05000 =R Air conditioner| 1
3 |50450-00007 3 T3 35 Glass| 1
4 |GB5783-M8X 16 W2 Bolt| 4
5 |GB93-8 7 Washer, lock| 16
6 [GB97.1-8 HE Washer| 16
7 |50450-00001 #HE Cap| 2
8 |50450A-02000 FRE Y = Cover| 1
9 |GB97.1-6 7 Washer| 2
10 |GB93-6 7 Washer, lock| 2
11 [GB5783-M6 X 16 HE Bolt| 2
12 [45450-00004 + G E W Glass| 1
13 [50450-00009 FEERBEHR S Sealing strip| 1
14 [30450-01500 R Rear Window| 1
15 [GB70. 1-M8X 35 B2 AT Screw| 8
16 |45464P2-00003 Rk [E Bracket| 2
17 [30451-00002 HAH Intake hood| 2
18 [30450-01800 Sk Gas Spring| 2
19 [60450-01009 L F Handle| 2
20 [GB818-M6X 20 HEAT Screw| 8
21 |GB93-6 2 Washer, lock| 8
29 |GB97. 1-6 H Washer| 8
23 |GB6170-M6 A Nut| 8
24 150450-00001 JE A X Bracket (L) | 1
25 130451-00004 S Rearview mirror| 2
26 5045002000 EE R Hand door (L) | 1

97




E50 BRERZE (KT
FIG. 50 OPTION CAB

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

g
Item

THRE
Code No

&S

Edition

ES IR CEA

Description

3k
Q'ty

%

Remark

27

30450-01012

MIEFEBEEH &

Sealing strip

2

28 130450-01400 M7 Loy Glass| 2
29 150450-00005 S Sealing strip| 2
30 |50451-00002 B Plug| 6
31 |GB5783-M16 X 40 W2 Bolt| 8
32 |GB93-16 7 Washer, lock| 8
33 |GB96. 1-16 HE Washer| 8
34 |GB6170-M16 2 A Nut| 4
35 [50450-00002 L H 4 Sealing strip| 1
36 5045000003 LR & Glass| 1
37 130450-01004 BEESY: Wiper| 1
38 |30450-01006 X Y Sealing strip| 1
39 |30450-01005 LR Plate| 1
40 130450-01600 WA & EYAT Wiper arm| 1
41 |GB5783-M8X 20 W2 Bolt| 4
42 |GB17880.1-M8 X 18 4 82 Nut| 4
43 150450-03000 TR Hand door (R) | 1
44 |H30S25-00015-3 A A7 4 Hook| 2
45 [H30S25-00015-1 e Lock| 2
46 |H30S25-00015-2 7] B E Handle| 2
47 150450-00006 M T o Glass| 2
48 150450-00008 MITTRBEHF Sealing strip| 2
49 130451-05000 LR Left bracket| 1
50 |GB6170-M8 A Nut| 4
51 |30451-04000 T4 Right bracket| 1
52 15045000004 EMEAE X E Bracket (R) | 1

98




BI51 2 L 4% e L

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fe TR MRA T L 3 %
FIG.51 OPTION TILT CYLINDER Item Code No bition Description Q'ty| Remark

Al |50480-15000 1 A4 e L Tilt cylinder| 2 JX
1 |GB505560-50 X 55 X 60 0 B A& Bushing| 1

2 |152000-50TS11 HLAR R R Tilt cylinder| 1

3 [151000-50TS11 7EE A Rod,piston| 1

4 |GCX125ZL-00-500 3 Ear ring| 1

5 |GB5782-M16 X 70 Loy ES Bolt| 1

6 |GB93-16 ] Washer, lock| 1

7 |GB41-M16 ¥2 4 Nut| 1

8 [GB1152-M10 X1 biikaih Fitting| 1

9 |GB9163-50BS KA E Bushing| 1

s10 |DH 50X 58X5/6. 5 7 < B Wearing| 1

s11 |ISI 50X60X6 =) Airproof ring| 1

s12 |ST5060742-50X 60. 7X4. 2 i FE H Sitefeng| 1

13 |GB5040- & 55X & 50X 40 W B A Bushing| 1

14 [153000-50TS11 1= Guide sleeve| 1

s15 |ORD12351-125% 3. 1 0% [ O-ring | 1

s16 | d 107X 116X 3 4 [ Snap ring| 1

s17 |ORD11657-116 X5.7 07! [ O-ring | 1

18 [TZT6450-K HEE Adjust-sleeve | 1

s19 |ORD5531-55X%3. 1 07! [ O-ring | 2

20 |GB77-M6X10 R E B AT Screw| 1

21 |154000-50TS11 EE Rod| 1

s22 [0SI 115X100X9 JL# Seal| 2

523 |GR11511025-115X110X25 LA 3‘{7’%’&% Wearing 1

s24 [SF1151003-100X115X3 EE] Snap ring| 2

25 [GB5783-M8 X 25 LY ES Bolt| 4

26 |[GB93-8 7 Washer, lock| 4

99




BI51 2 L 4% e L

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

75 TR MRA T L 3 HE
FIG.51 OPTION TILT CYLINDER Item Code No bition Description Q'ty| Remark
27 |GB97.1-8 I Washer| 4
28 [50480-00015 PR 4% 2 Limit board 2| 1
29 150480-00014 B Pin| 2
30 [50480-00012 RALAR 1 Limit board 1| 1
s [50480-15000K BE A Repair kit| 1

100




BI51 2 L 4% e L

4}y 41 3% F & /TILT CYLINDER OPTION TABLE

FIG. 51 OPTION TILT CYLINDER s 4o
ilt cylinder L Angle
50480~ 15000-1 5 _12°
50480-15000-2 6° -6°
50480-15000-3 3° -6°
50480-15000-4 6° —-10°

101




K52 1T Bl

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

Fg TR WA FHAF 4 % &
FIG. 52 TRACTION MOTOR Item Code No Edition Description Q'ty Remark
Al [50Y15A-03000 Z5| E Al TRACTION MOTOR| 1
50Y15A-03100 Y A 2 Encoder| 1
2 |50Y15A-03200 mE R Temperature sensor| 1

102




K53 & F &l

i& Fl F# A& /Serial NO: 42 # ZE A /ALL MODELS OF TRUCK

FE TR WA T L % &

FIG. 53 LIFTING MOTOR Ttem Code No Edition Description Q'ty| Remark
Al [30L18B-01000A RFEA LIFTING MOTOR| 1
1 |30L18B-01100A Y A 2 Encoder| 1
2 |30L18B-01200A mE R Temperature sensor| 1

103




